MORRIS

Parts Manual

Bale TITAN RXR

Part Number K68501-04B



IMPORTANT:

ALL ITEMS ARE IDENTIFIED WITH A
PART NUMBER. Some of the smaller
parts such as bolts, nuts, washers, etc.
are not all shown, however, the quantity
used are listed in the text for that section
which they fit into. That particular quantity
is always the quantity required for one
complete assembly.

Smaller parts, which are welded together
to construct a larger part, are not to be
ordered as individual pieces, unless they
have a part number to identify them.

Contact your nearest dealer for genuine
repair parts. Dealers carry ample stock
and are backed by the manufacturer and
regional associations.

PROAG PAINT
Spray Cans:

Part Number

NB3713 e
NB3715 ..
KB5885 ...t

MANUALS

Part Number

KBB500 ......eveeeeeiiiiiee et

Description

...... 1K Red MORRIS Touch-Up Pen 12 ml
....... 1K Red MORRIS Aerosol Can 400 ml

White CF-546 Titan Aerosol Can 360 ml

Description

..................................... Operator’s Manual




Table of Contents

Section 1:

Parts BreakdOWN .........ccceeiimiismimmmmmssssmmssssrnss s s s sssss s sssss s ssnssnes 1-1
[ 1 (o] o TP O R PP PPP PSPPI 1-2
Frame ASSembIy - StAge 1 .....oiiiiiiieiii s 1-4
Frame ASSEMDIY - StAgE 2 ......ooiiiiieiiiie s 1-6
Frame AssSembly - Stage 3 ......coo i s 1-8
Bed ASSEMDIY - STAgE 1. .eiiiiiie e 1-10
Bed ASSEMDIY - STAGE 2....ooiiiiieiie e 1-12
Bed ASSemDIY - STAgE 3....ooiiiie e 1-14
Front Light Bracket Assembly - To Serial # 12006025 ............ccccoviereiineeiiirennieeenen 1-16
Front Light Bracket Assembly - From Serial # 12006026..............cccceiveeiiireeiieeene 1-17
Rear Light Bracket Assembly - NO Mud FIaps..........cccvvveiiiiimiiiiiiec e 1-18
Rear Light Bracket Assembly - With Mud FIaps ........cccevviiiiiiiiii e 1-19
Loader Assembly - Stage 1 -To Serial # 12006025............cccoiveeiiieeiiiieniiee e 1-20
Loader Assembly - Stage 1 - From Serial # 12006026 to 12106040...............c......... 1-22
Loader Assembly - Stage 1 - From Serial # 12106041 .........ccccoeiiiieeiiieiiiee e 1-24
Loader Assembly - Stage 2 - To Serial # 12106040..........ccceeriiieriieeiiiie e 1-26
Loader Assembly - Stage 2 - From Serial # 12106041 .........cccooiiiieiiiiieiiee e 1-28
Loader Assembly - STAgE 3.....cooiiiiiiiiie i 1-30
HYdraulic ASSEMDIY .......eeiiiiiiiii e 1-32
Load SeNSE AMPIIfIEF ....c.eiiiiiiie ettt 1-36
Load Sense AmPIIfier Kit..........ooiiiiii e 1-36
Hydac Valve - K72230 and KB2786............cccoiiuiiiieiiiiiiieeiiieeee st 1-37
Rolling Rack Valve - KB8300 ...........cuiiiiiiiiieaiiiiieee ettt 1-38
Counter Balance Valve - KB5822............ccoiuiiiiieieiiieeeiie ettt 1-38
Pilot Check Valve - KBBB27 .........c.uiiiiiieiiiie ittt 1-39
Cylinder Specification Sheet ...........oo i 1-40
Electrical Control ASSEMDIY.........cuuiiiiiii it 1-42
Greaser Kit - KB83T0......c.uuiiiiiiiiiiie ettt sttt e et e st e e bne e s snneeeas 1-44
Greaser - Primary Valve Detall ..........oocoiiiiiiiiii e 1-46
Non Brake HUD ASSEMDIY .......oooiiiiiiiiiiiee e 1-47
Brake HUD ASSEMDIY ......ccoiiiiiiieiiiee e 1-48
Tire and Rim ASSEMDIY .......oooiiiiiiii e 1-49
Slack AdiuSTMENt ASSEMDIY .......coiuiiiiiiiie e 1-50
SUSPENSION ASSEMDIY .......viiiiiiii ittt e e bae e sneea e 1-52
Hydraulic Brake ASSEMDIY .......ccoiiiiiiiiiiiiiie e 1-54
WEIGNT Kit ...t e e e e e e e e e e e e 1-56

g T L= i

Bale TITAN RXR

August 2022 i



Table of Contents
N

i August 2022 Bale TITAN RXR



Section 1:
Parts Breakdown

Section Contents

HITCR e 1-2
Frame Assembly - Stage 1 .....c.ooviiiiiii e 1-4
Frame Assembly - Stage 2 ........ooiiiiiiiiii e 1-6
Frame Assembly - Stage 3 ........ooiiiiiiii e 1-8
Bed Assembly - Stage 1. 1-10
Bed Assembly - Stage 2. 1-12
Bed Assembly - Stage ... 1-14
Front Light Bracket Assembly - To Serial # 12006025 ....................... 1-16
Front Light Bracket Assembly - From Serial # 12006026................... 1-17
Rear Light Bracket Assembly - No Mud Flaps.........ccccccvvveeiviiiieennnnn. 1-18
Rear Light Bracket Assembly - With Mud Flaps ..., 1-19
Loader Assembly - Stage 1 - To Serial # 12006025................cevveeeeee. 1-20
Loader Assembly - Stage 1 - From Serial # 12006026 to 12106040 . 1-22
Loader Assembly - Stage 1 - From Serial # 12106041 ...............c...... 1-24
Loader Assembly - Stage 2 - To Serial # 12106040..............cvvvvveeeee. 1-26
Loader Assembly - Stage 2 - From Serial # 12106041 ..............cce..... 1-28
Loader Assembly - Stage 3........c.ooeiiiiiiii e 1-30
Hydraulic ASSemDbBIy ... 1-32
Load Sense AMPIIfier ...........uuuieieiiiiiiiiiiiie e 1-36
Load Sense Amplifier Kit...........eueeiiiiiiiiiiiceeee 1-36
Hydac Valve - K72230 and KB2786...............ooeiiiiiiiciiineeeeee 1-37
Rolling Rack Valve - KB68300 ...........coooiiiiiiiiiiiiiieeeee e 1-38
Counter Balance Valve - KB5822..............ooocuiiiiiiiiiiiiieeeeee e 1-38
Pilot Check Valve - KBBB27 ...........ccooiuiiiiiiieiiiiiieee e 1-39
Cylinder Specification Sheet ..............oooeiiie 1-40
Electrical Control ASSEMDIY...........ooiiiiiiiiiieiiiee e 1-42
Greaser Kit - KB8310..........uuiiiiiiiiiiieee e 1-44
Greaser - Primary Valve Detail ...........ccccoooiiiiiiiiie e 1-46
Non Brake HUDb ASSEMDIY ........ouiiiiiiiiiiiiiiiie e 1-47
Brake Hub ASsemDbly ............oemiiiiiii 1-48
Tire and RiM ASSEMDIY ......ooovviiiiiiiiieee e 1-49
Slack Adjustment ASSEMDIY .........cevviiiiiiii 1-50
SUSPENSION ASSEMDIY ... 1-52
Hydraulic Brake ASSEmMDIY ..........oeviiiiiiiiiiiii e 1-54
WEIGNT Kit ... 1-56

Bale TITAN RXR August 2022 1-1



& :
= B)—®) |5

':@ @ & ))
@\ &

Hydraulic Brake Assembly for
hydraulic hoses going to BP location.

Note: If equipped with brakes see

1-2 August 2022 Bale TITAN RXR



Item | Part No. Description Qty
1 C-1429 Cylinder Pin = 1 X B3 3/8 ULQ c...ueeiiiiiie ettt 2
2 | W-535 COEr PiN = 1/4 X 1 /2 oo e 2
3 | D-5261 Carriage Head Bolt - 3/8 X 1 1/2 Lg wuuevieiiiiiie ettt 4
4 | D-5279 LOCK NUL - B/8 FIANGE.....c ettt ettt s e e e e e s ennaee s 3
5 | W-1552 | HEX BOIt = 1/4 X 1 LG ieieiiiei ettt 16
6 | NAOTA8 | FIatWaSNEr = 1/4 ..ottt e et e e e s e ar e e e e s s bae e e e e nnnees 8
7| KBT7799 | J-NUL - 1/4 ettt ettt e ittt e s bt e e st e e e e be e e anbeeesnneeenees 16
8 | K62134 | Bracket - LiN@ LOCKING......ccicuuriiieiiiiiie ettt e e 4
9 | K62138 Plate - HydrauliC INPUL ..o e e 1
10 | F-1767 HEX BOIt = 5/16 X 3/4 L. veeireee ettt 3
11 | W-513 HEX NUL = 5716 et r e e e e e e e e s e e st e e e e e e e e e e e e e e nnnnrennnees 3
12 | W-522 oo = T g T Y A 1 SRS 3
13 | KB7870 | HOIAEr - IMANUAL ...ttt et e e e e e e e e e e e e e nnneeeeees 1
14 | K67053 | Bushing - 2.750 OD X 2.500 ID X 1.75 L. .uteiiueeiiieiiiie et 4
15 | 10352 Washer - Hitch Pivot - 2 1/2 ID X 6 OD X 1/2 ThiCKu.uusussssrsssssrssssmmsssssssssssmssssssssssssssnssssans 2
16 | K62870 | Pin - Hitch Pivot - 2 1/2 OD X 28 1/2 Lg.....ccuuusurrmsssremsssmmsssssmsssssmsssssmsssssmsssssssssssssssnssass 1
17 | K25798 | HeX BOIt - 1/2 X 4 Lg.ccccoeirrmnrssmnisssmsnssmsssssssssssssssssssssssasssssasssasansssssns sassnssnssnssassnssnssnnnsss 1
18 | F-3405 Locknut - 1/2 UNItOrQUE ......cericumriiimnrismsissmssssmsssssssssssssssssss s snssssssssss sassmssnssnsssssmssnssnssans 1
19 | 10449 [ 1o A I O3V T o =Y PR UUPRRTPI 1
20 | KB2124 | FroNt COVEN .....cuiiiieriimrrissasssssnssissassssssss s sssssassns s ssss s assms s sms s s s s e an e e sane s ame b an e eanamnnnsans 1
P I 7 I o 1o T 0o YT 1
P I 7 T I o 1o 1
23 | C18761 Safety Chain - 40,000 Lb .......ccccciiimmiiininmsinen s s ssss s s s ssmsssssss ssssmssnsssns 1
24 | W-131 HAIMPIN = # e a et e s 2
25 | D-5274 Locknut - 1 UNIOrQUE......ccciiiiiriiimsrscms s s s s ssssss s sss s s ssms s ssms s ssms snssmnsans 4
26 | S39487 | BOlt -1 X 8 LY GR 8....coiiiiiierriianssisss s sssss s ssssms s s s san s sn s s sana s sams s s nnmn e ans 4
27 | H59985 | Top Wind JAck - 7000 LD.......ccceiiiummmirmemnsmsmssssmsssssssssssssss s sssssssssssssssssssasssssssssssnssnssasans 1
28 | H10462 | Pin-0.621 Dia X 3 5/8 UL ....ciiciiiiiiieiiiie et 2
29 | S66236 | Clevis - CAT 4 (1 1/2 Pin Diameter Draw Pin) (Includes item 30) - Standard......cc.ceeeeen 1

29A | K62145 | Clevis - CAT 4 (2 Pin Diameter Draw Pin) (Includes item 30A) - Optional
30 | S65740 | Clevis Insert - CAT 4 - (1 1/2 Diameter Draw Pin)

30A | S67388 | Clevis Insert - CAT 4 - (2 Diameter Draw Pin)

31 | K67894 | Loader ReSt ........ccciemimiiinmmniiissesinisssssissssssissss s ssss s s sssss s s ssnsss snassanns s snsssnmsnns 1
32 | wW-187 =T T = I I T . 4
33 | M-3388 | LOCKNUL - 3/8 UNITOIQUE......c.ueeiiiie ittt 4
34 | D-5498 Washer - 1-1/16 ID X 2 OD X 11 Gal..uuiiieiiiiiie ettt e e e 8
35 | K62753 | Oil Line - 1/2 x 128 Lg - 3/4-16 (#08) FJIC €NdS ......ccecrrriemrinsmmmssnmsissmsssssmsssssesssssmssnssns 2
36 | K62754 | Oil Line -1 x 129 Lg -1 5/16-12 (#16) FJIC endS ........ccsrrrrrssmmmssmsmssmsnsssmsssssssssssmssnans 2
37 | K62920 | Hyd Hose - 1/2 x 60 Lg - 3/4-16 (#08) RJIC x 3/4-16 (#08) MORB.........ccocveeriirerireene 2
38 | K62921 Hyd Hose - 3/4 x 60 Lg - 1 5/16-12 (#16) RJIC x 1 1/16-12 (#12) MORB ........cccocvvrinenne 2
39 | K62902 | Hyd Hose - 1/2x 72 Lg - 3/4-16 (#08) MJIC x 3/4-16 (#08) RJIC 45 Deg ........ccevevueennnee 1
40 | K69185 | Hyd Hose - 1/2 x 66 1/2 Lg - 3/4-16 (#08) MJIC x 3/4-16 (#08) RJIC 45 Deg .................. 1
41 | K62908 | Hyd Hose -3/4x701/2Lg -1 5/16-12 (#16) MJIC x 1 5/16-12 (#16) RJIC 45 Deg......... 1
42 | K69187 | Hyd Hose - 3/4 x 67 Lg - 1 5/16-12 (#16) MJIC x 1 5/16-12 (#16) RJIC 45 Deg............. 1
43 | K62131 | Bulk Head Union - 1 5/16-12 (#16) MUJIC ........cccoccimiismmnssmsnisssnnsss s ssssss s sssssssssssssnsans 2
44 | K62123 | Bulk Head Union - 3/4-16 (#08) MUIC.........cccccecerursmmmisssmmssmsesssnssmsssssssssssssssssssssssssssnsnssans 2
45 | K50834 | 3/8 Flat Face Tip - 3/4-16 FORB ......cccciieiiii et nnee e 1
46 | N34443 | 1/2 Male PioneerTip - 3/4-16 FORB ......ccceiiiiiiiiiie ettt 1
47 | N37914 | 3/4 Male Tip - 1 1/16-12 FORB.........eiiiiiieiiii ettt s 2
48 | N37915 | 3/4 Female Coupler - 1 1/16-12 FORB........cccoiiiiiiie it 2
49 | K24004 | Bushing - SpringTension - 11D X 1 1/4 OD X 1T Lg..ccccvieieiiiiieie e 1
50 | K67923 Decal - Hydraulic Identification - Hitch Front...........ccccvveviiieeii e 1
51 | K67924 | Decal - Hydraulic Identification - Hitch Back ..o 1
K71814 | Hammer Strap Spacer Kit (Includes items 52 and 53)
52 | A71815 | Spacer - 1.625ID X 2 3/8 OD X 1 3/16 g .ueeeiiureiiiiieiiiee et 1
53 | A71816 | Spacer-2.063 1D X2 1/2 OD X 1 3/16 LG ..eveiieeeiieieiiiee et 1
If equipped with brakes see Hydraulic Brake Assembly for additional Hyd Hoses.
Bale TITAN RXR August 2022 1-3



Frame Assembly - Stage 1

1-4 August 2022 Bale TITAN RXR



Frame Assembly - Stage 1

ltem | Part No. Description Qty
1 10075 Hex Socket Cap SCrew - 3/8 X 1 1/2 LG uueiiiuiii ettt 9
2 | 12013 HEX NUL = 7/8-T4 UNF ... bbb ennee e 16
3 | 12168 Hydraulic Cylinder - 3 X 14 STIOKE ......oiuueiiii ittt 1
4 | K62150 | Main Frame WeldmMeNt ..o 1
5 | K62441 ] 1 1 | PR 1
6 | K62870 Pin = HItCH PIVOL ... e e e e e e e e e e e as 1
7 | S68660 | Tire/Rim Assembly - Bi-Directional - From Serial # 12106041 .....cccveeceemerrssssmsrsssssnnns 2
K65090 | Tire/Rim Assembly - Left - Prior to Serial # 12106040..........ccccovieieiiiiieiiiee e 2
8 | S68660 | Tire/Rim Assembly - Bi-Directional - From Serial # 12106041 ......cuvvvemmrmssssmmnssssssnnnnns 2
K65091 Tire/Rim Assembly - Right - Prior to Serial # 12106040 ..........ccvveeeiiiiiieeeiiiiieee e 2
9 | KB5695 | Pin-Bed Pin-21/2Dia X 6 1/4 UL ....coiiuiiiiiiiiiiie et 2
10 | KBB298 | AXIE = BraKiNQ. ... eeeeieiiiiiiieiiiietee ettt e e e e e e e e e e e 2
K68297 | Axle - Non Braking - Not Shown
11 | KB68389 | U-BOlt - 7/8-14 UNF X 5 X 12 3/4 UL ...eeiiiiiiiiiie ettt 8
12 | K68394 | Plate - Bottom Axle AAChEMENT........ocoiiiiie e 4
13 | K68405 | Bracket - WIiriNG HAIMESS ......cooiiiiiiie et 3
14 | K69164 | Light Bracekt Assembly with Mud Flap - Right Rear..........ccccoooviiiiiiniiceee e 1
14A | K71770 | Short Light Bracekt Assembly no Mud Flap - Right Rear
15 | K69165 Light Bracket Assembly with Mud Flap - Left Rear...........ccovviiiiiiiiiiiec e 1
15A | K71771 | Short Light Bracket Assembly no Mud Flap - Left Rear
16 | K69166 Light Bracket Assembly - Right Front - To Serial # 12006025............cococviieriiiiieeeniiieenn. 1
16A | K71772 | Light Bracket Assembly - Right Front - From Serial # 12006026
17 | K69167 | Light Bracket Assembly - Left Front - To Serial # 12006025 ...........ccccoocveriieerieeenieeee 1
17A | K71773 | Light Bracket Assembly - Left Front - From Serial # 12006026
18 | C24585 | 90 Elbow - 7/8-14 MUIC X 3/4-16 MORB .......cocuiiiiiieiie et 1
19 | 11469 PUSh Off TUDE PIASHIC. .....ceiiieiiiiiie e 2
20 | 11470 PUSH Off PIASTIC. ... vt eiee ettt 2
21 | K62925 | PlastiC SHAE = TOP ...cccccerrrrrrrimssssssssssmmmmssmsmsssssssssssssssmsssssssssssssssssssssssmnssnssssssesssssssssnnnnnnnns 1
22 | KBBA03 | HEX BOIt = 1 X5 Lguuueiiiiieiiiiie ittt 8
23 | K68412 | Hex Bolt - 5/8-18 UNF X 4 1/2 Ly ...ueiiiiiiiiieie ettt 4
24 | T-5266 Carriage Bolt - 1/2 X 1 1/4 LG cueeeeieee ettt 4
25 | KB68404 | LOCKNUL = 1 FIANGE ......oeiiiiiiiiieee ettt 8
26 | W-477 HEX BOIt = 3/8 X 1 1/2 g eee ittt 4
27 | W-516 HEX NUL = /2.1 e e s e 8
28 | KBB400 | Leaf SPriNG PACK.........cviiiieiiiiiiieiie ettt 4
29 | 10229 Locknut - 3/8 NYION INSEI......oiiiiiiiiiie ettt e be e 8
30 | M-3388 | LOCKNUL = 3/8 UNITOIGUE.......eiiiuiiiiiiiie ittt ettt e e ne e e 5
31 | K-5703 LOCKNUL = 5/8 UNITOIQUE ... .eeiiieiiiiiiie ettt e st e e e s et e e e e eeesannneee s 4
32 | W-525 LOCKWASIET = 1/2... et e e 8
33 | 12011 Washer - 15/16 1D X 1 3/4 OD ....cocieieiieieeeee ettt 16
34 | K24004 | Bushing - SpringTension - 11D X 1 1/4 OD X T Lg..ueiiiiiiiiieireee e 1
35 | H-4584 Carriage Bolt - 1/2 X 1 1/2 e 4
36 | K68401 Torque Arm - NON AdJUSTaDIE. .......ccoo i 2
37 | K68402 | Torque Arm - AJUSTADIE .....oooiiii e 2
38 | D-5489 Washer - 13/32 ID X 13/16 OD X 16 Ga@...ccveveiieeeiieie it 26
39 | C-1429 PiN =1 X 8 B/8 UL .ttt 2
40 | C14840 | Connector - 7/8-14 MJIC (#10) X 3/4-16 MORB (#08) .......eeeeiiiereiieeeiee e 1
41 | 11505 SeNSOr - FEITOUS METAI ....ccuviiiiie ittt e e e e nbee e e e e ennees 1
42 | 11570 HEX NUL #12 = BraSS ...eeeeeeiiiiiei ettt e e ettt e e e e e e e e e e e e nnneeneeees 2
43 | 11571 Machine Screw #12 - 24 X 1 Lg - Brass ......ccciiiiiiiiiieieiee et 2
44 | 11572 Lockwasher #12 - 0.216 ID = Brass ........cccciiirimiieiiiiiie et 2
45 | 11573 Flat Washer #12 - 0.25 ID X 0.562 OD - BrasSsS.........cccverreieireeenieieneee e e e 4
46 | 11575 Nylon Spacer - 1/4 1D X 1/2 OD X 1/4LG ..ooiiiiiiiieeeeie e 2
47 | K58949 | Hex Bolt - 3/8 X 1 LG GRS ......coiiiimiiiimriiimnmssmsissssssssmsssssss s sssans s ssss s ssmssnssmssnssms snssmssnssns 5
48 | K71787 | Steel Slide - Bottom - From Serial # 12006026...........ccccocurissmmmssnnsisssnsmsssnsssssnsssssnsessans 1
K62925 | Plastic Slide - To Serial # 12006025 .....ciucsrrssssrsssnssissasssssassissssssssssssssssssssnsssssssssssnsssssns 1

Bale TITAN RXR August 2022 1-5



For Valve K62786
Prior to Serial # 12106040

Frame Assembly - Stage 2

) c“?‘/’\“\f(‘\:«mﬁg/\’/

;"\/ ¥ / N

1-6

August 2022

Bale TITAN RXR



Frame Assembly - Stage 2

ltem | Part No. Description Qty

1 10449 Hitch Cylinder - 3 1/2 x 18 x 1 3/4 Dia shaft - 08 ORB.........cccoiiiiiiiiiereee e 1
2 | K71792 | Bed Cylinder - 5 x 36 x 2 1/2 Dia shaft - 12 ORB........ccccoiiiiiiiiieeeee e 2
3 | K72230 | Valve Block - Main Hydraulic - M10 mount holes - From Serial # 12106041 .................... 1

K62786 | Valve Block - Main Hydraulic - 7/16-20 UNF mount holes - Prior to Serial # 12106040 ...| 1
4 | K68627 | Valve Block - Dual Direction Pilot Check...........cccviiiiiiiiiii e 1
5 | S42307 | Pressure Reducing Valve - Hydraulic Brakes............ccoocueiriiiiiiiiiie e 1
6 | 10180 90 Elbow - 3/4-16 (#08) MJIC x 3/4-16 (#08) MORB .........ccoiiiiiiiiieeiie e 1
B6A | C24585 | 90 Elbow - 7/8-14 (#10) MJIC x 3/4-16 (#08) MORB .........coiiieiiiiiieiee e 1
7 | K68637 | Lincoln - 90 Degree Swivel W/ 1/4-28 TAread ..........ccovueieiiiiiiiie e 4
8 | N34644 | 90 Elbow - 3/4-16 (#08) MJIC x 1 1/16-12 (#12) MORB .......ccccoiiiiiiiiiiee e 4
9 | D-5260 Carriage Bolt - 3/8 X 1 1/4 LG c.uuee ittt 2
10 | K68641 [ TU ] = Yo | SRR 4
L I o I B o 1= = oL e 5 = 1o USRI 2
12 | W-475 HEX BOIt = 3/8 X 1 gttt iuteeeitite ettt ettt ettt e e st e e smee e e s mbe e e e neeesbeeeennneean 4
13 | W-478 HEX BOIt = 3/8 X 2 gt iuteeeeteee ettt ettt ettt ettt et e e eate e e s mbe e e e neeeebeeeeanaeean 2
14 | K25798 | HEX BOI - 1/2 X 4 L ueieiiiie ettt ettt sttt e e s e e s nneeeennee 2
15 | 11586 Nut - 10 mm - For Valve BIOCK K72230.........ccooiiiiiiieiee e 3
16 | W-512 HEX NUL = 1/4 .ottt e et e e e s st e e e s ssaa e e e e snasseeeesanneneens 2
17 | W-514 HEX NUL = B/8 ..ttt ettt e e st e e s aa et e e e s anssa e e e e snnsseeeesannnneens 2
18 | F-3405 LOCKNUE - 1/2 UNIOTQUE ...ttt st be e e snaee e 3
19 | D-5279 LOCKNUL = 3/8 FIANGE ... ettt ae e bt e e enaeean 2
20 | W-521 oo = TS T i I RS PPP 2
21 | W-523 LOCKWASIET = B/8.... .ttt e e et e e e e e e e e s nas e e e s ennneees 6
22 | 11588 Lockwasher - 10 mm - For Valve BIOCK K72230 ..........ooeiiiiiiiiiiiiiiiiiiiieeeee e 3
23 | 11587 Set Screw - M10 - 1.5 x 60 mm - For Valve BIock K72230 ..........ccccovveeiiiiiieeeeeiiiee e 3
24 | K64045 | Bracket - HOSE HOIAET .....cooi it 1
25 | K68300 | Valve Block - Counter Balance - Rolling RacK..........ccoouiiiiiiiiiiiii e 1
23 | KB2869 | Pin -2 1/2 Dia X 9 B/8 LT .ueeteiueieiieieaiiee et e rtiee ettt ettt e sitee s smbe e sae e e snbe e e sneeeanneeesanneeennes 2
27 | C-1429 AT I aC TR 7 < 1 U ST EPRSRRPPR 2
28 | K24004 | Bushing - Spring Tension - 1 ID x 1 1/4 OD x 1 Lg (Located in hitch and frame lug) ....... 2
29 | S-1198 [ = L= U] 1= G 1 SRR 2
30 | D-5489 Flatwasher - 13/32 ID X 13/16 OD X 16 G .....uvvvveiiiiiiiee e siieeee e 8
31 | S-1201 Flatwasher - 15/32 ID X 59/64 OD X 16 Gl ......uvvieiiiuiiiieeiiiiiieeeiiiieeeeseineee e ssireeeessnnneees 7
32 | W-524 Lockwasher - 7/16 - For Valve BIOCk KB2786 .............uueeiiiiiiiiiiiiiiiiiiiiieeeee e 3
33 | K69334 | Hex Bolt - 7/16-20 UNF x 1 Lg - For Valve Block KB2786 .............cccoceeiiiiieiiiiiiiieeeee 3

Bale TITAN RXR August 2022 1-7



Frame Assembly - Stage 3

¢ N \ ‘\\ ‘!0‘\' ~
%R \ VN s
& I N )] I FTF 70

[\ - vy 777(/"
) "L" // 'J,Z_I/ILI/Z/ I///)\
il ‘ ™ X

2y
5

pe "{/' >

1-8 August 2022 Bale TITAN RXR



Frame Assembly - Stage 3

ltem | Part No. Description Qty
1 K62870 Pin - HIECh PIVOL ... 1
2 | K65695 | Pin-BedPin-21/2Dia X 6 1/4 UL ....ccoiiiiiiiiie et 2
3 | K67725 | Primary Valve - Lincoln Quick Lube - 6 Port Divider W/ Check (619-27122-1)................. 1
4 | W-542 Flatwasher - 13/32 ID X 11/16 OD X 12 G8....ceieiueiiiiieeiiiee ettt 3
5 | K67941 Lincoln Quick Lube - 6 Port Divider BIOCK (619-27121) ....cccceiiiiiiiiiiieiiiee e 1
6 | 10352 Washer - Hitch Pivot - 2 1/2 1D X 6 OD X 1/2 ThiCK......cuueiiiiiiiiiiciie e 2
7 | D-5277 LOCKNULE = 1/4 FIANGE ...ttt st st e et e e ae e e s be e e e enaeean 2
8 | W-793 Flatwasher - 5/8 ID X 1 1/8 OD X 3/16.....ueiiiiiieiiiie ettt 4
9 | N32079 | Bushing - 0.385 ID X 5/8 OD X 3/4 LQ ...eeeetuueeiuieiaiiieeiiieeesiee ettt 4
10 | KB9670 | Falcon CONtroller - MASTEN ..........iiiuiiiiiiie ettt e e 1
10A | K69671 Falcon CoNtroller = SIAVE .......ociiuiiiiiiie ettt ae e be e e enaeeen 1
11 | S45280 | HEX BOIt = 1/4 X 2 1/4 Lgu ueeii ittt et nee e 4
12 | H-4696 HEX BOIt = 1/4 X 3 1/4 L. .eeeieeee ettt sttt s be e enaeean 2
13 | W-477 HEX BOIt - 3/8 X 1 1/2 g eeeiteee ettt ettt e e bt e e e enaeean 3
14 | W-619 HEX BOIt - 3/8 X 1 B/4 L. e e teee ettt ettt ettt e ae e e b e e e nnaeean 4
15 | W-498 HEX BOIt = 5/8 X 1 B/4 L. .eee ettt ettt ettt sttt e ae e e bt e e e anaeean 4
16 | K25798 | HEX BOI - 1/2 X 4 Lttt st et e et e e e e e nneee e 3
17 | W-512 HEX INUL = /4 ettt ettt et e e st e e st e e e e bee e s bt e e e anaeean 6
18 | W-517 HEX INUL = 578 ...ttt ettt e e st e e st e e s be e e e be e e s beeeeanaeean 4
19 | K69668 | Locknut - MB-1.0 NYION INSEI .....oueeiiiiiiieee e 2
20 | K62760 | Linkage - Dual Ball End - 152mm Center to Center .........cocciiiiiiiiiieniiee e 1
21 | KB7054 | LINCOIN PUMP ...ttt e et e e e e e e e e e e e e e nnees 1
22 | N16304 | LOCKNUL #8-32 UNC ......oiiiiiiiiiiieiiie ettt e bt e e be e e s bt e e snte e e e nneeennee 4
23 | F-3405 LOCKNUE - 1/2 UNIOIQUE ...ttt sttt be e e snaee e 4
24 | M-3388 | LOCKNUL - 3/8 UNItOIGUE ... ..eiiieiieiiiie ettt st s e e ne e e e 15
25 | W-521 LOCKWASIET = 1/4 ... ettt sttt e et e e b e e s be e e e anaeean 6
26 | W-538 Flatwasher - 7/16 ID X 1 OD X 14 Ga .ccccuuiiiiiiiieiiie ettt be e 6
27 | K72059 | Machine Screw #8-32 UNC X 1 LG uiiiuiiiiiiiiiiiie it 4
28 | K67331 Hex Bolt - 3/8 x 1 Lg - Stainless with Magnetic Head ............cccocoeiiiiiiiiiii e 2
29 | KB7298 | Sensor - ANQUIAr POSITION. .........iiiiiiie ittt s 2
30 | KB5184 | Sensor Arm - 4 Center t0 CONEN......ccoiuiii i 1
31 | K69719 | Sensor Bearing Plate Assembly - (Includes Bearing) ..........ccocceeeiieeiieieiniiee e 2
32 | KBBBAB | SENSOI IMOUNL.......ueiiiiiiii ettt ettt et ettt e e st e e st e e e eab e e e sabe e e anbeeesneeeanbeeesneeeennns 1
Bale TITAN RXR August 2022 1-9






Bed Assembly - Stage 1

Item | Part No. Description Qty
1 11358 90 Elbow - 3/4-16 (#08) MJIC x 3/4-16 (#08) FJIC ......eeeiiiiiiiie e 2
2 | K62100 BeA WEIAMENT....... et e s 1
3 | KB2175 Pin - Left LOAdEr PIiVOL........oooiiiiiiii ettt 1
4 | KB2652 | Chain TENSIONET.....uutiiiiiie ettt ettt e et e eie e et e e e sabe e e ssbe e e ambeeesnbeeeambeeeenneesbeeeeaneeaan 2
5 | K62751 Oil Line - 1/2 x84 Lg - 3/4-16 (#08) FJIC €NS ....c.eeiiiiiiiiiii e 6
6 | K62752 | QOilLine-3/4x84Lg-11/16-12 (#12) FJIC €NdS.....coccuiiiiiiiiiiiie e 4
7 | K62910 Pin - Right LOGAEr PIVOL ......coiiiiiiii e 1
8 | KB7600 | Bed EXIENSION .....eiiiiiiiiiiie ettt e s e e e e 2
9 | K67610 Extension Pin - 3/4 Dia X 6 1/2 UL .....oiiiiiiiiei ettt 2

A | DA7BA5 | Har PiN - 7 ettt e e e e 2
10 | K68960 | Rolling Rack Cart Assembly - See below for details ..........cccoiiiiiiiiiniiiie 2
L I I NV 72 SR B 1 VYA o o TR TRPR 1
12 | D-5277 LOCK NUL = 1/4 FIANGE... . .eie ittt ettt e et e e b e e s be e e e anaeean 18
13 | N32237 | HEX BOIt - 1/4 X 2 3/4 Q. ueeee ittt st e s e e e nne e enes 16
14 | N49653 | Hex Bolt - 3/4 X B LG GR 8 ..ottt e e 8
15 | W-469 HEX HEAA 1/4 X B/4 L .ottt ettt st et e b e e bt e e e enaeean 2
16 | D-5273 LOCKNUL - 3/4 UNIOTQUE ... tiieiiiie ettt st ae e e b e e e anaeean 8
17 | K67053 | Q2 Bushing - 2.50 ID X 2.75 OD X 1.75 L .eeettuueeaaiiieeiieeeeiee et e e 4
18 | K62677 | Plate - Hydraulic Oil Lin@ HOIEN ........ccueiiiiiiiiiee et 8
19 | K62678 | Plate - Hydraulic Oil Line Holder, Lube Lines and Wiring.........ccccooeeeeriiieiiiieniiee e 8

20 | KB4622 | Lug - ROIING RACK STOP ...ueiiiiiiieiiiie ettt ettt st st e e ne e e 4

21 | NB4476 | RefleCtor - REA .....coooiiiiiiiieee et 2

22 | NB4477 | ReflECtOr = YEIIOW ....ccueeeiiiiiiiee et e s 2

23 | N34478 | RefleCIOr - Orange.....ccuueiiiiiie ittt ettt ettt et e e sbe e e e nbe e e sbeeeanbe e e e neeeenees 2

Rolling Rack Cart Assembly - Quantities given per assembly

24 | K72085 | ROIING RACK CaArt .....cciuiiiiiiieiiiieeiie ettt ettt e ettt e e mbe e e s bt e e enbe e e e neeeeneee 1
25 | KB7720 | BOANNG. . eteeiieiiiiiiie ettt e e e e e e e e e nees 8
26 | K62101 FOrKIft TOOth = 8 X 84 ... 1
27 | P1314876| Spiral Pin - 3/8 X 2 3/4 L. ..eieiueieaieie ittt ettt s e e be e s ae e be e e ne e enees 4
28 | D-5273 LOCKNUL - 3/4 UNIOTQUE ... ettt sttt e e e e b e e e enaeean 2
29 | K68411 Snap RING - EXIEINAl 1-3/16 ....cooiiii et 4
30 | KB4625 | Shaft - ROIEI AXIE ...cooueiiiiiiie ettt ettt e e be e s bt e e enbe e e s neee e 4
31 | K62105 | Wheel - RolliNG RACK = 5 Di@l...cciiiiiiiiiiiiiieie et 4
32 | K62687 | Socket Head Cap SCrew - 3/4 X 2 1/2 ..ottt 2

Bale TITAN RXR August 2022 1-11



Bed Assembly - Stage 2

1-12 August 2022 Bale TITAN RXR



Bed Assembly - Stage 2

Item | Part No. Description Qty
1 12236 Sprocket - 26 TOOth - 80 ChaIN.......ciiiiiiiiee e 2
2 | K53447 | Idler Sprocket - 12 TOOth - 80 ChaiN ........eiiiiiiiiiiii et 10
3 | K62114 FIanged BeArNG........eeeiiiiiiiiie et 2
4 | KB2652 | Chain TENSIONET.....uutiiiiiie ettt ettt e et e eie e et e e e sabe e e ssbe e e ambeeesnbeeeambeeeenneesbeeeeaneeaan 2
5 | S39648 | Bushing-0.7651D X 1 1/8 OD X 1 3/16 Lg ..eeeiuueiiiiiiiiiie et 20
6 | K62750 | Drive Sprocket - 13 Tooth - 80 Chain.........cccuiiiiiiiiiiiiei e 1
7 | K62906 | Sprocket - 18 TOOth - 80 Chain .....ccueiiiiiii e 1
8 | 12254 KEY = 172 X 2 1/2 g cuteee ettt ettt ettt ettt st e e bt e e b e e be e e e enneean 3
9 | K72340 | KeY - 5/16 X 5/16 X 1 1/4 g ettt 1
10 | S-751 Flatwasher - 17/32 ID X 1 1/8 OD X 3/16 ...ccueeiiiieeiiee ettt 4
11 | W-488 HEX BOIt = 1/2 X 2 gttt iuteee ettt ettt ettt et e e sate e e et e e e e nneesbeeeeanaeean 8
12 | KB2378 | HEX BOIt - 3/4 X 5 L utiieiiiee ittt ettt st e et e e e st e e ambe e e s nneeeennes 1
13 | S-1191 HEX BOIt = 3/4 X5 Lttt iuteeeitiee ettt ettt ettt et e s te e e st e e e ne e e s be e e e nnneean 10
14 | W-500 HEX BOIt = 5/8 X 2 1/4 L. ..ce ittt ettt ettt aee e bt e e enaeean 4
15 | W-518 HEX INUL = /4 ..ttt ettt e st e e s bt e e s be e e e bee e s beeeeanaeean 6
16 | F-3405 LOCKNUE - 1/2 UNIOTQUE ...ttt st be e e snaee e 8
17 | D-5273 LOCKNUL - 3/4 UNIOTQUE ... tiieiiiie ettt st ae e e b e e e anaeean 18
18 | K-5703 LOCKNUL - 5/8 UNIMOIQUE ... ittt e e b e e nnaeean 4

C17295 | LoCKNUL - 5/8 NYION INSEI......eiiiiiiiiiiii ettt et s 4
19 | K62773 | Drive Shaft - Rolling Rack - 2 Dia X 49 Lg.....coiueiiiiieiiie e 1
20 | K62160 | Motor Mount - ROING RACK........ciiuiiiiiiiiiee e 1
21 | W-476 FIAtWASNET - 3/4 ...ttt st e e b e e s be e e be e e e enaeean 4
22 | K62154 Hydraulic Motor - 245cc (Seal Kit K69331) - To Serial # 12006025 ............cccevveviuvnnnnn. 1
K71782 | Hydraulic Motor - 383cc (Seal Kit K69331) - From Serial # 12006026..............ccceu... 1

Bale TITAN RXR August 2022 1-13



1-14 August 2022 Bale TITAN RXR



Bed Assembly - Stage 3

Item | Part No. Description Qty
1 K62175 Pin - Left LOAdEr PIiVOL........oooiiiiiiii ettt 1
2 | K62910 Pin - Right Loader Pivot - SENSOr MOUNT .........ocuiiiiiiii it 1
3 | K67300 | Loader Cylinder -3 1/2 x 20 x 2 1/2 Dia shaft - 08 ORB. .........c..ccoccvieeiiiiee e 2
4 | W-542 FIAtWASINET - 3/8 ... ittt ettt st e e b e e b e e be e e e enaeean 3
5 | K67941 Lincoln Quick Lube - 6 Port Divider BIOCK (619-27121) ....cccceiiiiiiiiiiieiiiee e 1
6 | K67726 | Lincoln Quick Lube - 8 Port Divider BIock (619-26396-2) .......cccceeriuireiieieiiieeeieee e 1
7 | D-5277 LOCKNULE = 1/4 FIANGE ...ttt st st e et e e ae e e s be e e e enaeean 20
8 | A58726 | Washer-117/321D X 3 OD X 1/4 THICK .....ueeeiiueiiiiiie et 2
9 | N32079 | Bushing - 0.385 ID X 5/8 OD X 3/4 LQ ...eeeetuueeiuieiaiiieeiiieeesiee ettt 2
10 | K62675 | Chain - HD 80 - 315 Lg including connector link K24114 on each end .........cccccceeevuieennee 2
11 | K67886 | Chain - HD 80 - 34 Lg including connector link K24114.........cccoiiiiiiiiiiie e, 1
12 | W-494 HEX BOIt = 1/2 X 3 B/4 L. ettt ettt sttt e b e e b e e nnaeean 2
13 | W-492 HEX BOIt = 1/2 X 3 g et euteee ettt ettt ettt et e et e e st e e s mbe e e e neeesbeeeeenneean 2
14 | H-4696 HEX BOIt = 1/4 X 3 1/4 L. .eeeieeee ettt ettt e e bt e e enaeean 2
15 | W-619 HEX BOIt - 3/8 X 1 B/4 L. e e teee ettt ettt ettt e ae e e b e e e nnaeean 2
16 | W-1854 | HEX BOIE - 3/8 X B L ueiiiiiiee ittt ettt sttt st e et e e e et e e smbe e e e nneeeennee 2
17 | K62377 | Q2 Bushing - 2.001 ID X 2.250 OD X 1.625 L ...eeeiuiiiiiiiieiiie e 4
18 | N21728 | Hex Slotted Nut - 1 1/2-12 UNF ..o 2
19 | N16304 | Locknut #8-32 UNC .......cciiiimmiismmiismnmnsmsssssssssssssssssss s sssansssssss sassnssassns assnssnssnssassnssnssnnenss 2
20 | F-3405 LOCKNUE - 1/2 UNIOTQUE ...ttt st be e e snaee e 12
21 | M-3388 | LOCKNUL - 3/8 UNITOIGUE ... ..eieiieiieiiiiie ittt ettt et s e e e ne e e 4
22 | W-538 Flatwasher - 7/16 ID X 1 OD X 14 Ga .ccccuuiiiiiiieeriiee ettt e e 4
23 | K72059 | Machine Screw #8-32 UNC X 1 Lg...ccoceiicsmmisssrsssmnsissmnssssnssssssssssssssssssssssssnssssssssnssmssssans 2
24 | K67331 Hex Bolt - 3/8 x 1 Lg - Stainless with Magnetic Head ............ccocoeiiiiiiiiiiiiiie e 1
25 | KB7298 | Sensor - ANQUIAr POSIHION. ......c..iiiiiiie ittt s 1
26 | K62777 | Pin-2Diax 7 3/4 Lg - LoAder/Bed.........cccouiaiiiiiiiiii it 2
27 | K67648 | Pin-11/2Dia X 7 Lg - Grab HOOK........ceiiiuiiiiiiieeiiie ettt 2
28 | K69719 | Sensor Bearing Plate Assembly - (Includes Bearing) ..........ccooceeeiiireniieieiniiee e 1
29 | KB8646 | Sensor Mount - HITCN ......oo.uiiiiiieii et e 1
30 | K67649 Pin -2 Dia X 7 Lg = LOAUE ...ttt 2
31 | W-493 HEX BOIt - 1/2 X 3 1/2 g eee ittt ettt et e e be e e nnaeean 2

Bale TITAN RXR August 2022 1-15



Front Light Bracket Assembly - To Serial # 12006025

Item | Part No. Description Qty
1 K64115 Light Bracket Front - Right (24 Lg) ...eeee e 1
1A | K64114 Light Bracket Front - Left (11 15/16 Lg) ..veeeoveeiiiei e 1
2 | K67642 | BUutton Light = AMDET ......ooiiiiiee e e 1
3 | KB7644 | LIGNt AMDE ... it e e e e s e e e e 1
4 | K69169 | Machine Screw - #8 Stainless Steel..........cociiiiiiii i 2
5 | K68302 | Locking Plate - Light HArness ..........oooiiiiiiii e 1
B | KBBB38 | GIOMMET ... .oiiiiiiiiii ettt e e e e s e e e s ne e e s e e e enne e e 1
7 | N34477 | RefleCtor - YElIOW .......cccueiiiiei ettt e 1
8 | KB7997 | WIrING HAIMESS ...ttt 1

K69166 Light Bracket Assembly - Right (includes items 1, 2 - 8)
K69167 | Light Bracket Assembly - Left (includes items 1A, 2 - 8)

1-16 August 2022 Bale TITAN RXR



Front Light Bracket Assembly - From Serial # 12006026

Item | Part No. Description Qty
1 K71776 | Light Bracket Front - Right (23 1/4 Lg) ..eeeooieeiiie e 1
1A | K71777 | Light Bracket Front - Left (11 11/16 Lg)...coovveiiieeeeee e 1
2 | K67642 | Button Light = AMDET ......ooiiiiie e e 1
3 | KB7644 | LIGNt AMDE ...ttt e e e s n e e e e 1
4 | K69169 | Machine Screw - #8 Stainless STEEI.......oouviiiiiiiiii e 2
5 | K68302 | Locking Plate - Light HArness ..........oooiiiiiiiie e 1
B | KBBBEB8 | GrOMMET ....eiiiiiiiiiiie ittt sttt et e e e et e e s e bt e e e e e s nb e e e e e e st ee e e e ennnees 1
7 | NB4477 | REflECION = YEIIOW ..ottt e e e 1
8 | KB7997 | WIrING HAIMESS .....eeeiiiiiieeee ettt 1
K71772 Light Bracket Assembly - Right (includes items 1, 2 - 8)
K71773 Light Bracket Assembly - Left (includes items 1A, 2 - 8)
Bale TITAN RXR August 2022 1-17



Rear Light Bracket Assembly - No Mud Flaps

Item | Part No. Description Qty
1 K71774 Light Module - Right (24 L) . ..ceeeieieeeiie e e 1
1A | K71775 Light Module - Left (24 Lg) - NOt SNOWN .......oiiiiiiiiii et 1
2 | KB7643 | LIGht - REA ..ottt ettt e e e e e et e e e e et e e e e et e e e e e e nrae e e e e annees 1
3 | KB7644 | LigNt = AMDET ... .. ittt e e e 1
4 | K68854 | BUtton Light - REd ....coieiiiiieiiiie ettt e 1
5 | KB9169 | Machine SCrew - #8 STaINIESS.....oiueiiiiiiiiiee e 2
6 K68302 Plate - HarN@SS LOCK......cei ittt ettt e e e e e e e e st neeeeeeeee s 1
7 | KBB5B8 | GrOMMEL ...eeiiiiiiiiiiieeiiiiiit e e ettt e e sttt e e et e e e e et e e e e s st e e e e e ssbeeeeeensseeeeeansaeeeeeansbaeaeeennnees 2
8 N34476 REIECIOr = REA ...t e e e e e e e et eeeeaaaeeeas 1
9 | N34478 | RefleCIOr - OraNGe.....couueiiiieieiiiie ittt sttt b e e e s be e e b e e e s nneeeaees 1
10 | KB7996 | WIKING HAIMESS ...ttt e e e e e e s e e e e e e e e e e e e nne s 1

K71770 | Light Bracket Assembly - Right (includes items 1, 2 - 19)
K71771 Light Bracket Assembly - Left (includes items 1A, 2 - 19)

1-18 August 2022 Bale TITAN RXR



Rear Light Bracket Assembly - With Mud Flaps

Item | Part No. Description Qty
1 K64032 | Light Module - Right (26 1/4 L) ....cveveiiiieiiiee e 1
1A | K64022 | Light Module - Left (26 1/4 Lg) - NOt ShOWN ....cooiiiiiiiiiie e 1
2 | KB7643 | LIGht - RO ..ottt sttt st et e e e be e e st e e e s nneeenees 1
3 | KB7644 | LigNt = AMDET ... .. ettt e e e e e e 1
4 | K68854 | BUON Light - REA ....oeiiiiiiiiii et 1
5 K69170 Locknut - #10 NYION INSEI ......ceeeeeeeeeeeee e r e e e e e e e e e aaees 10
6 | K69168 | Socket Cap SCrew - #10 X 3/4 LG . .uuvi i 10
7 | KB9169 | Machine SCrew - #8 StaiNIESS......ccuuuiiiiiiiiiii et e e e 2
8 | K68302 Plate - HarN@SS LOCK. ..ottt e e e e e 1
9 | KB8652 | Mud FIap Plate = PrOAG ........oviiiiiiiiiiie ettt ettt e st e e e e s e e e e ennree e e e e nnnees 1
10 | KB8653 | Mud FIap Plate - BACK.........uiiiuiieiieic ittt 1
11 | W-477 HEX BOIt = 3/8 X 1 1/2 g e ettt 4
12 | 10229 LoCKNUL - 3/8 NYION INSEI .....eiiiiiiiii et 4
13 | 11589 Y18 o = T PSSP U P PRSPPI 1
14 | KBB5B8 | GrOMMIET ...eiiiiiiiiiiiie e it e ettt et e e et e e e et e e e e e et e e e e e assbeeee e e ssbeeeeeanseeeeeaansbeeaeeennnees 2
15 | AB7400 | Mount - MUd FIAp (11429) ....cciuiiiiiei ettt nne e 1
16 | N34476 | RefleCtOr - REA .......oiiiiiieeee ettt 1
17 | NB4478 | ReflECIOr - OranQe......ueeiiiiiiiiiiii ettt et e e e e e ee e e e e nnnees 1
18 | D-5489 Flat Washer - 13/32 ID X 13/16 OD X 16 G .......ccccuvviiiiiiiieee e e e e e e e e e e e 4
19 | KB7996 | WIKNG HAMESS ....oiiiiiiiiiiiii ettt e s e e et e e e 1

K69164 | Light Bracket Assembly - Right (includes items 1, 2 - 19)
K69165 | Light Bracket Assembly - Left (includes items 1A, 2 - 19)
Bale TITAN RXR August 2022 1-19



Loader Assembly - Stage 1 - To Serial # 12006025

1-20 August 2022 Bale TITAN RXR



Loader Assembly - Stage 1 - To Serial # 12006025

ltem | Part No. Description Qty
1 10439 RT AA Cylinder - 4 1/2 x 8 x 2 Dia shaft - 08 ORB (AW-0027)........cccceerureeriieeiiieeeiieene 1
2 | 10662 Grab HOOK = 3/8 CRaIN ......oeiiiiieiiie ettt et e e 2
3 | 10677 TWIN CIBVIS .ttt ettt e e e asn e e sn e e e anr et e sne e e sneeenanneeaas 2
4 11678 L =T 0= = T 0 =Y 4
5 | 10075 Hex Cap SCrew - 3/8 X 1 1/2 g .vvi et 6
6 | 10440 LT AA Cylinder - 4 x 8 x 1 3/8 Dia shaft - 08 ORB (AW-0028)..........ccceeriueeeiiieeiiiieeenieene 1
7 | 10827 SHACKIE PN = 3/4 ...ttt aa e 2
8 | K50112 Bale SPIKE ...t a e e et e e e e e ee e e annaeeas 3
9 | K62125 Loader WEldMENT ........ooo ettt e e e e s 1
10 | K62180 | AlIgnment Arm STUD - Lef .. ... 1
11 | K62183 | Alignment Arm Stub - Right.......cooiiiiiiiiie e e 1
12 | K62191 Alignment Arm ENd - Left ... 1
13 | K62367 | Alignment Arm End - RigNt.......ooo e 1
14 | KB2652 | Chain TENSIONET ... ..eiiiiiiiieiiiie ettt ettt ettt e eab et st e e sab e e e sabe e e anbe e e eneeeanbeeesanneeennes 2
15 | K62959 | Power Slide WeIdMENt ........cooiiiiiiiiie it 1
16 | KB4608 | Grab HOOK Pre WEId........ocuiiiiiieiiiie ettt 4
LA L o722 2 I I Y= Vo (=T o [T [T gl F= T o 2
18 | K69182 | Hex Bolt - 1 x 3 3/4 Lg (Special cut bolt 1IeNgth) .........cccueiiiiiiiii e 2
19 | W-542 Flatwasher - 13/32 ID X 11/16 OD X 12 G@....uuueieeiiiiiiieeiiiiiiee e siiieee s sieeee e sseee e e s snnaeee s 2
20 | A21596 | Bushing - 0.760 ID X 1 OD X 1 1/2 g ..ueeeeiuiieiiiieeiiee et 4
21 | K64014 Pin =1 1/2 Dia X 8 1/2 g 1veee ettt 2
22 | 10369 Chain = 3/8 X 8 FE L «..veeeiiiie ettt 2
23 | C18662 | Wear Plate -3 1/8 ID x 8 OD X 1/4 thiCK ......cooiiiieiieeeeee e 4
24 | K47303 | Squeeze Plate - Alignment Arm = Left ......cc.oiiiiiiiii e 1
25 | K47304 | Squeeze Plate - Alignment Arm - Right........cooiiiiiiiiii e 1
26 | K67288 | Loader Arm Plate - Right.........coooiiiiiiiiiii e 1
27 | K67289 | Loader Arm Plate - Left.......oo i 1
28 | D-5261 Carriage Bolt - 3/8 X 1 1/2 LG uueeee it 3
29 | W-539 Flatwasher - 17/32 ID x 1 3/8 OD X 7/64 thiCK .......ccuuveiiiiiiiiiiiiiie e 4
30 | 10604 Hex Bolt - 1/2 X 2 Lg (W-488)......eeiiiiieiiieiiiee ettt ae e bee e e nnaeeen 4
31 | W-493 HEX BOIt = 1/2 X 3 1/2 g e ettt ae e be e e anaeeen 2
32 | C-3919 HEX BOIt - 3/4 X5 1/2 g e ettt 4
33 | S32590 | HEX BOIt - 3/4 X 7 LG GI8....oeiiiiiieiiiee ettt 8
34 | W-619 HEX BOIt = 3/8 X 1 B/4 L. .eeeiteee ettt 2
35 | W-492 HEX BOIt = 1/2 X 8 L1ttt annee e 2
36 | W-518 HEX INUL = B/4 ..ttt ettt ettt e st e e s bt e e e bee e s beeeeanaeeans 12
37 | W-514 HEX INUL = B/8 ..ttt e et e e st e e s b e e e e be e e s bee e s anaeeans 5
38 | K62377 | Q2 Bushing -2 1D X2 1/4 OD X 1 5/8 L «.eeeeiiueeeaiiie ettt 8
39 | 10180 90 Elbow - 3/4-16 (#08) MJIC x 3/4-16 (#08) MORB .........ccoiiiiiiiieeiiie e 4
40 | N16304 | LOCKNUL #8-32 UNC ......cooiiiiiiiiiieii et sne e e e ann e 2
41 | D-5274 LOCKNUL = 1 UNITOIQUE ...ttt e s 2
42 | F-3405 LoCKNUE - 1/2 UNIOTQUE ...ttt st e e ene 8
43 | 10229 Locknut - 3/8 NYION INSEI......ooiiiiiiiiii ettt 6
44 | W-538 Flatwasher - 7/16 ID X 1 OD X 14 G ...ccuueiiiiiiiiiie ettt 12
45 | W-525 LOCKWASIET = 1/2.... et e e 4
46 | W-527 LOCKWASIET = 3/4..... oottt e e s e e ne e annee e 12
47 | W-523 [Tt Tz TS LT A T PSP 5
48 | K72059 | Machine Screw #8-32 UNC X 1 Lg..uiiiciiiiiiieiiie e 2
49 | K67331 Hex Bolt - 3/8 x 1 Lg - Stainless with Magnetic Head ............c.cccoeriiiiiiiiiniiieiee e 1
50 | KB7298 | Sensor - ANGUIAr POSIHION. .........uiiiiiie ittt e 1
51 | KB2380 | PiN =2 Dia X 10 3/4 L. eeeiuteeeiieieeiiie ettt ettt et et esne e e anne e e enneee e e 2
52 | K67291 ST g sTo] g C U= (o PSPPSR P PRSP 1
53 | K67619 Sensor Bearing Plate Assembly - (Includes Bearing) .........cccveveeiiiieeeeiiiiiine e 1
54 | K68646 | Sensor MouNt - HItCH .......ooiiii i e e e e e e 1
55 | N32079 | Bushing - 0.385 ID X 5/8 OD X 3/4 Lg ....eeeiueieiiiieeiiee ettt 2

Bale TITAN RXR August 2022 1-21



Loader Assembly - Stage 1 - From Serial # 12006026 to 12106040

/
Important: Install Bolts as shown.

1-22 August 2022 Bale TITAN RXR



Loader Assembly - Stage 1 - From Serial # 12006026 to 12106040

ltem | Part No. Description Qty
1 10439 RT AA Cylinder - 4 1/2 x 8 x 2 Dia shaft - 08 ORB (AW-0027).........cceeiiuueeanieeaiiieeeaieenns 1
2 | 10662 Grab HOOK = 3/8 CRaIN ......eiiiiiieiiie ettt e e e e e e e aneeas 2
3 | 10677 TWIN CIBVIS ..ttt ettt e e e et e e abn e e e s st e s an et e e nnn e e e neeennnneeaa 2
4 11678 L =10 0= = T 0] 0= 4
5 | 10075 Hex Cap SCrew = 3/8 X 1 1/2 g ..vee ittt 6
6 | 10440 LT AA Cylinder - 4 x 8 x 1 3/8 Dia shaft - 08 ORB (AW-0028)........c.ccceeiiuieeaiieeiiiieeeiieenne 1
7 | 10827 SHACKIE PN = 3/4 ...ttt be e e nneeas 2
8 | K50112 BalE SPIKE ... ettt e et e e e e e a ittt e e e nre e e e e e nnanee s 3
9 | K71803 | Loader Weldment ..........coicceeiiiiienmsiimiisnasinessenssnisissenssinsisensasissssenssinssssnnassssssensasnsnssanannas 1
10 | K71806 | Alignment Arm Stub - Left.......iiiiiiiiiiiiecccimrs i iscsssssssssssss s se s s ssssssmssssssss s sessnnsnssns 1
11 | K71805 | Alignment Arm Stub - Right ........cccciiiiiiniiiir s sses s s e 1
12 | K71783 | Alignment Arm End - Left ... s s e e 1
13 | K71784 | Alignment Arm End - Right ......cooiiiieei e 1
14 | KB2652 | Chain TENSIONET . ......uiieiiiie ittt ettt ettt ettt e ekt e e st e e aae e e e aab e e e asne e e aabeeeaneeeannneeaanneeans 2
15 | K62959 | Power Slide WEIAMENT .......uiiiiiiiiiiiee ettt sne e e s e aas 1
16 | K64608 | Grab HOOK Pre WEId.........cocueiiiiiiiiiie ettt e e e e 4
17 | KB2662 | Loader SHAEr PIASTIC .....uuuurieeiiiiieeeeeeie ettt e e e e e e e ee et e e e aeeeeeeaaasnnnsnneeeeeeeaaeaeesannnnnns 2
18 | K69182 | Hex Bolt- 1 x 3 3/4 Lg (Special cut bolt 1eNgth) .........oooiiiiiiiiiiiiie e 2
19 | W-542 Flatwasher - 13/32 ID X 11/16 OD X 12 G8.....eeeiueeiiiieiiiieeaiee et 3
20 | A21596 | Bushing - 0.760 ID X 1 OD X 1 1/2 g ...eeeeueieiiiieeiiiee ettt 4
21 | KB4014 | Pin =1 1/2 D02 X 8 1/2 L 1..teeeiieeeiiiee ittt s ittt ennne e 2
22 | 10369 Chain = 3/8 X 8 FE L ..eeeeiurieiiiie ettt nne e 2
23 | K71797 | Wear Plate - 3 1/2 ID x 8 OD X 1/4 thiCK .....cccecrrrmrrisssmsssmssissassssssnssssamsssssmsssssmsssssmsensans 4
24 | K47303 | Squeeze Plate - Alignment Arm = Left .......ceoiiiiiiiii e 1
25 | K47304 | Squeeze Plate - Alignment Arm - Right........cooiiiiiiiiiiii e 1
26 | K67288 | Loader Arm Plate - RigNt.........cooiiiiiiiiiiiiie et 1
27 | K67289 | Loader Arm Plate - Left.......ooi i 1
28 | D-5261 Carriage Bolt - 3/8 X 1 1/2 LG uueeee ittt 3
29 | W-539 Flatwasher - 17/32 ID x 1 3/8 OD X 7/64 thiCK ........uuuuieiiiiiieeiee i 4
30 | wW-488 Hex BOlt - 1/2 X 2 Lg (10604).....cccucamerarmnessmnrsssmsesssnsssasnnssssnsssassnssssssssassnsssssnsssssnssnssnnesss 6
31 | W-495 ] © X g B O T 2] X L 2
32 | C-3919 HEX BOIt = 3/4 X5 1/2 L. e ettt e e b e enneean 4
33 | S32590 | HEX BOIt - 3/4 X 7 LG GII8.....eiiiieieiiieeiiiee ettt et sne e s e e nnn e 8
34 | W-619 HEX BOIt = /8 X 1 B/4 L. .eeeireeeiieie ettt ann e s e 2
35 | W-492 HEX BOIt = 1/2 X 8 L.ttt ettt sn e e e e s nn e e anneeans 2
36 | W-518 HEX INUL = B/4 ..ttt ettt ettt e et e e e bt esabe e e s b e e e e beeeebeeesanneeans 12
37 | W-514 HEX INUL = B/8 ..ttt ettt e e e bt e e s aae e e s abe e e e bneesbneeeanneeans 5
38 | K71807 | Bushing Connex -2 1/2ID X 2 3/4 OD X 1 3/4 Lg....ccccerssuerissammmssnnssssansmsssmsssssmsssssmssnsans 4
39 | 10180 90 Elbow - 3/4-16 (#08) MJIC x 3/4-16 (#08) MORB .........cccciiiiiiiieiiiie e 4
40 | N16304 | LOCKNUL #8-32 UNC ......ccoiiiiiiiiieiiiee ittt e s e e e s e e sne e e s annee e 2
41 | D-5274 LOCKNUL = 1 UNITOIQUE ...ttt ettt e e e s 2
42 | F-3405 LOCKNUE = 1/2 UNIOTQUE ... ittt ae e e s be e e anneeens 8
43 | 10229 Locknut - 3/8 NyION INSErt (M-8388) ........cceiuiiiiiiieiiiieiiiieeaiee et be e nnneeaa 6
44 | W-538 Flatwasher - 7/16 ID X 1 OD X 14 Ga....cuueeiiuiiiiiiie ettt e e 12
45 | W-525 LOCKWASIET = 1/2..... ettt sne e e e aas 4
46 | W-527 LOCKWASIET = 3/4..... .ottt e e s e e e e s nn e s anneeaas 12
47 | W-523 0Tt V= LS LT e T S 5
48 | K72059 | Machine Screw #8-32 UNC X 1 Lg..uiiiuiiiiiiiiiiiie ittt 2
49 | K67331 Hex Bolt - 3/8 x 1 Lg - Stainless with Magnetic Head ...............ccoeeiiiiiiiiiiiiieciee e 1
50 | KB7298 | Sensor - ANGUIAT POSITION. .........eiiiiiie ittt 1
I 71179 6 I W R Y 2R 2 ) | DT O3 /2 L 2
52 | K67291 RS T=] 0 To] g C U= (o PP 1
53 | K67619 | Sensor Bearing Plate Assembly - (Includes Bearing) .........cccueveeiiiieeeiiiiiiene e 1
54 | KB8646 | Sensor MOUNt - HItCh ........ciiuiiiiiiiiiiiei ettt e e e e e e e e e e nnbaeaeeennnees 1
55 | N32079 | Bushing - 0.385 ID X 5/8 OD X 3/4 Lg ..eeeeeueteiiuieeiiiie ettt s nnee e 2
56 | M-3388 LOCKNUL = 3/8 UNITOIQUE ... eeeieiiiiieiee ettt e ettt e e e e et e e e e e e e e annnneeens 2
S 7 K 6786 0B R0 1A S Ki 1P |1t € P — 2
58 | S-766 Elatwashe gl 2l D xR R /] Y O D XT3 G e N e 2
59 | W-541 Flatwasher - 13/16 ID X 2 OD X 10G@....ccceuursuerrrrssssnsnresssssnnssmsssssnssssssssnssnssssssnnsnsssssnnnnnes 4
60 | K62377 | Q2 Bushing - 21D X2 1/4 OD X 1 5/8 L «.ueeetiueeeaiieeaiiieeeeiieesiiee e siee et e e s 4

Bale TITAN RXR August 2022 1-23



Loader Assembly - Stage 1 - From Serial # 12106041

Important: Install Bolts as shown.

1-24 August 2022 Bale TITAN RXR



Loader Assembly - Stage 1 - From Serial # 12106041

ltem | Part No. Description Qty
1 10439 RT AA Cylinder - 4 1/2 x 8 x 2 Dia shaft - 08 ORB (AW-0027)........ccccerriureerieeeiiieeeniieene 1
2 | 10662 Grab HOOK = 3/8 CRaIN ......eiiiiiieiiie ettt 2
3 | 10677 TWIN CIBVIS .ttt e s s e e s e e e e e e e sne e e sne e e s annee s 2
4 11678 L =T 0= = T 0 =Y 4
5 | 10075 Hex Cap SCrew - 3/8 X 1 1/2 L0 .vvi it 6
6 | 10440 LT AA Cylinder - 4 x 8 x 1 3/8 Dia shaft - 08 ORB (AW-0028)..........ccceeiiiereriieeiiiieeeiieene 1
7 | 10827 SHACKIE PN = 3/4 ...ttt n e e 2
8 | K50112 Bale SPIKE ... a e e e e e e e s e naaaees 3
9 | K72250 | Loader Weldment ......ccccuimeemmiiisnmsmmiisssssnmisssssmmmsssssssmsssssssms assssmsssssssnssssssssnssn 1
10 | K71806 | Alignment Arm Stub - Left.....iiiiiiiiiiiiiiscerimrnrniirsssssssssssssssssssss s s s sssssssssssmssssssssssssssssssssns 1
11 | K71805 | Alignment Arm Stub - Right ..o s s s sssssssns 1
12 | K71783 | Alignment Arm End = Left ...t s s s s 1
13 | K71784 | Alignment Arm End - Right ......coiiiiiicirrn s s s e 1
14 | KB2652 | Chain TENSIONET ... ..eiiiiiiieitie ettt ettt ettt e ea e st e e e eab et e sabe e e et e e e sne e e snbeeeeanneeennes 2
15 | K62959 | Power SIlide WeIdMENT ........coiiiiiiiiiie ettt 1
16 | KB4608 | Grab HOOK Pre WEId........ocuiiiiiiieieie et 4
17 | K62662 | Loader SHAEI PlaStiC.....uuiiiiiie ittt e e e e e s r e e e e e e e e e snnnnreneeees 2
18 | K69182 | Hex Bolt - 1 x 3 3/4 Lg (Special cut bolt 1IeNgth) .........cccueiiiiiiiiii e 2
19 | W-542 Flatwasher - 13/32 ID X 11/16 OD X 12 Ga@....cuvuviieiiiiiiieeiiieeieeeeiieeee e sieeee e e sneeeaessnnaeee s 3
20 | A21596 | Bushing - 0.760 ID X 1 OD X 1T 1/2 L «.ueeeeiueieiiiieeiiee et 4
21 | K64014 Pin =1 1/2 DIa X 8 1/2 g 1 veee ettt 2
22 | 10369 Chain = 3/8 X 8 FE LG «uveeeiieie ettt 2
23 | K71797 | Wear Plate - 3 1/2 1D x 8 OD X 1/4 thiCK .....cccecirrsmmissnmsssensisssnssssss s ssssmsssssssssssmsssssns 4
24 | K47303 | Squeeze Plate - Alignment Arm = Left .....coouei i e 1
25 | K47304 | Squeeze Plate - Alignment Arm - Right........oooiiiiiiii e 1
26 | K67288 | Loader Arm Plate - Right.........coooiiiiiiiiiiii e 1
27 | K67289 | Loader Arm Plate - Left......ooi e 1
28 | D-5261 Carriage Bolt - 3/8 X 1 1/2 LG uueeee ettt 3
29 | W-539 Flatwasher - 17/32 ID x 1 3/8 OD X 7/64 thiCK ........uuvviiiiiiieeeee e 8
30 | w-488 Hex BOlt - 1/2 X 2 Lg (10604).....cceursmrrsrmerssmsmsssmnssssnsssssasssssnsssasssssssssssassnsssssnsssssnssnsnsssss 6
31 | W-495 HEX BOIt = 1/2 X 4 Lg.cucueeiismnrssnnnissmnmssssssssssssssssssssnsssssssssssnss sassnsssssss assnssnssnssassnssnssnsesss 2
32 | C-3919 HEX BOIt = 3/4 X5 1/2 g eee ittt st be e 4
33 | S32590 | HEX BOIt - 3/4 X 7 LG GI8....eeiiiiiieiiiie ittt ne e 8
34 | W-619 HEX BOIt = 3/8 X 1 3/4 L e e iteee ettt 2
35 | W-492 HEX BOIt = 1/2 X 8 gttt 2
36 | W-518 HEX INUL = /4 ..ttt ettt e bt e e st e e st e e e e bee e s beeeeanaeaan 12
37 | W-514 HEX INUL = /8.t et b e e st e e s be e e e be e e s beeeeanneean 5
38 | K71807 | Bushing Connex -2 1/2ID X 2 3/4 OD X 1 3/4 LG ....ccccurrrmrrinsmmmssnnssssnsssssnsssssnsssssnssssans 4
39 | 10180 90 Elbow - 3/4-16 (#08) MJIC x 3/4-16 (#08) MORB .........ccoiiiieiiiieenieee e 4
40 | N16304 | LOCKNUL #8-32 UNC ......oooiiiiiiiiiiiieie et nne e 2
41 | D-5274 LOCKNUL = 1 UNITOIQUE ...ttt 2
42 | F-3405 LOCKNUE - 1/2 UNIOTQUE ... ittt st be e e snaeean 8
43 | 10229 Locknut - 3/8 NyION INSert (M-3388) ........cciiiiiiiiiiiiiie ettt 6
44 | W-538 Flatwasher - 7/16 ID X 1 OD X 14 G ...ccuueiiiiiiiiiie ettt 12
45
46 | W-527 LOCKWASIET = 3/4..... oot e e 12
47 | W-523 [Tt V= TS LT e < PP 3
48 | K72059 | Machine Screw #8-32 UNC X 1 LG uiiiuiiiiiiieiiiie et 2
49 | K67331 Hex Bolt - 3/8 x 1 Lg - Stainless with Magnetic Head ............cccocoeiiiiiiiiiii e 1
50 | KB7298 | Sensor - ANGUIAr POSITION. ........uiiiiiiiiiiie et s 1
51 | K71796 | Pin -2 1/2 Dia X 10 3/4 L -eeeeeeersiamersrsersssemssssmsssssssssssssssssssssssssssssssssssssasssssssssssnssnssnsans 2
52 | K67291 S T=] g sTo] g C U E- (o PRSP 1
53 | K67619 | Sensor Bearing Plate Assembly - (Includes Bearing) ........ccccveveiiiiieeeiiiiiieie e 1
54 | KB8646 | Sensor MOUNt - HItC ........ccouiiiiiiiiiiee et e e e e e 1
55 | N32079 | Bushing - 0.385 ID X 5/8 OD X 3/4 LQ ...eeeeiueteiiiiiaiiieeiiee ettt 2
56 | M-3388 LOCKNUL = 3/8 UNITOIQUE ... .eeiiieiiiiiiie ettt ettt et e e st e e e e e e e s snneeee s 2
57 | K67860 | Poly SKid Plate .....ccccceceriiimmnimsriiassniss s nsssss s s s s s sss s s sss s sasssssassss snssssnnsans 2
58 | S-766 Flatwasher - 1/2 ID X 1 1/14 OD X 13 G@.....ccruvseersssnrmmisssmssssssmsssssmsssssmsssssssssssssssssssssnssass 2
59 | W-541 Flatwasher - 13/16 ID X 2 OD X 10G@....cccruurssmrermmsssnmsrmmssssnnssmsssssnssssssssnsssssssssnnsssssssnnnenes 4
60 | K62377 | Q2 Bushing - 21D X2 1/4 OD X 1 5/8 L «uueeeiiueeiaiiieeiiiee ettt 4

Bale TITAN RXR August 2022 1-25



Loader Assembly - Stage 2 - To Serial # 12106040

QITHD

CEe N\ |/

% o W
‘Ei\ " _'

1-26 August 2022 Bale TITAN RXR



Loader Assembly - Stage 2 - To Serial # 12106040

ltem | Part No. Description Qty

1 12166 Grab Hook Cylinder - 2 1/2 x 16 x 1 3/4 Dia shaft - 08 ORB..........ccccceiiiiieiiiie e, 1

2 | 12237 Flange Bearing - 4 BOIt. ......ooooiiiiie s 2
3 | H18746 | Tee - Swivel - (2) 7/8-14 MJIC x (1) 7/8-14 RJIC (MMF). ...coiiiiiiiiieiiii e 2
4 | K53405 | Sprocket - 21 TOOth = 100 CRAIN .....ccuviiiiiiieiiiie e 2
5 | W14504 | Washer - 13/32 ID X 1 3/4 OD X 10 Galeuueeeoueeeiiiieeiiiieeiiiie ettt s 2
6 | K69701 Grab Hook Welded - Right .......coouiiiiiieeiee e 1

7 | KB9700 | Grab HOOK Welded - Left......coouiiiiiiieiiie e 1

8 | KB65822 | Valve BIOck - CoUNter BalAGnCe.........ccoiuuiiiiiiiiiiie ettt 1

9 | K66022 | Lower Grab HOOK IMOUNT .......couiiiiiiie ittt ettt st 2
10 | K66041 Upper Grab HOOK MOUNT.........coiiuiiiiiiii ittt 2
11 | KB68542 | Sprocket - 10 TOOth - 100 ChaiN ......ceiueiiiiiie i 2

Retain to motor shaft with W14504 washer, W-523 Lockwasher and W-475 Bolt

12 | K67727 | Lincoln Quick Lube - 10 Port Divider (619-26844-1) .......cccceiiiiiieiiiieiiiee e 1

13 | 12254 KEYSTOCK = 1/2 X 2 1/2 LGttt ettt be e e enaeeen 2
14 | K65047 | Thrust Washer - 2 Dia X 1/4 THICK ......ocuuiiiiiiiiiiii e 4
15 | D-5277 LOCKNULE = 1/4 FIANGE ...ttt sttt e e b e e bt e e s anaeean 2
16 | K62154 | Hydraulic Motor - 245cc (Seal Kit KBOB31) .....uuiiiiiiiiiiiieeeiee e 2
17 | K69183 | Brass Bushing - 1.514 ID X 2.035 OD X 1 1/4 Lg...cuueiiiiiiiiie et 4
18 | T-5268 Carriage Bolt - 5/8 X 2 Ly ..uueeeiueieiiiiie ittt ettt ettt 8
19 | W-488 HEX BOIt = 1/2 X 2 Lttt tuteee ittt ettt ettt ettt st e e st e e e e b e e s be e e e enneeans 8
20 | W-495 HEX BOIt = 1/2 X 4 Lttt etttk e st e e s bt e e b e e s bee e e enneean 4
21 | C-1471 HEX BOIt = 1/4 X 1 B/4 L. .ee ettt ettt ae e b e e enaeean 2
22 | W-475 HEX BOIt = 3/8 X 1 Lttt iuteieiteie ettt ettt ettt st e ettt e e be e e e be e e s beeeeenneean 4
23 | W-492 HEX BOIt = 1/2 X 3 gttt euteeeitee ettt ettt e et e e s bt e e e b e e s bee e e enaeaan 4
24 | 10065 Hex BOolt - 5/8 X5 1/2 - Grade 8 ........eeiiiiiiiiiee ettt 8
25 | 10180 90 Elbow - 3/4-16 (#08) MJIC x 3/4-16 (#08) MORB ........ccciiiiiiiiieiiiee e 2
26 | C26701 Locknut - 1/2 NYION INSEIt.....coiiiiiiiiiie ettt e be e e 4
27 | F-3405 LOCKNUE - 1/2 UNIOTQUE ...ttt e e 18
28 | C17295 | Locknut - 5/8 NYION INSEI .....cuuiiiiiiieiiiie ettt e e 8
29 | S-1197 LOCKNUL - 5/8 UNIMOIQUE ... eeiiiiiie ittt sttt e b e e snaeeen 8
30 | W-523 LOCKWASIET = 3/8..... ettt ettt e b e e e bt e e s bt e e s anaeean 4
31 | K67331 Hex Bolt - 3/8 x 1 Lg - Stainless with Magnetic Head ............c.cccoeiiiiiiiiiii e 1

32 | K65104 | Q2 Bushing - 21D X2 1/4 OD X 1 1/4 L «oueeeiiuieeeiee et 4
33 | KB2666 | Shaft - 2" DIl X 28 L. ..eeeiuieieiiiieiiiieaiieeeiee ettt et e s sste e sitee e ssbe e s sbeeeanbeeesbeeesseeeeaneeeennes 1

34 | K67648 | Pin-11/2Dia X 7 Lg - Grab HOOK ........coiiiuiiiiiiii ettt 2
35 | W-538 Flatwasher - 7/16 ID X 1 OD X 14 Ga .ccccuuiiiiieiaiiie ettt 4
36 | K72340 | KeY - 5/16 X 5/16 X 1 1/4 g «eueeeeiiie ettt st 2

K72155 | Grab Hook Upgrade - To Serial # 12106040 (Includes ltems Below)

37 | K72146 | Grab HOOK - Right .......cciiomiiiiiiiisisin s ins s s s s s s s e 1

38 | K72147 | Grab HOOK = Left ..o ims s ssms s s s s as s s s s s nmmn s 1

39 | K72144 | Mount - Lower - INncludes item 42 ..........cccoiiieminiiimiisiness s s ssssss s ssssmssnsans 2
40 | K72142 | Mount - Upper - Includes item 42 ..........cccoiiieminiiiiisires s sssss s ssss s ssssmsensnns 2
41 | 10355 Thrust Washer - 2 3/4 Dia X 1/2 ThiCK ....cccuriiiommrrsmsinsmnsssess s ssssss s snssms s ssssssssmssnsans 4
42 | K42396 | Bushing -2 3/4 ID X 3 1/2 OD X 2 Lg..cccucsueraramnesssusssssanssssnsssssassssssssssssnssssnsssssnsssssnsensans 4

Bale TITAN RXR August 2022 1-27



Loader Assembly - Stage 2 - From Serial # 12106041

1-28 August 2022 Bale TITAN RXR



Loader Assembly - Stage 2 - From Serial # 12106041

ltem | Part No. Description Qty
1 12166 Grab Hook Cylinder - 2 1/2 x 16 x 1 3/4 Dia shaft - 08 ORB..........cccccceiiiiieiiie e, 1
2 | 12237 Flange Bearing - 4 BOIt. .....oeioiiiiee e 2
3 | H18746 | Tee - Swivel - (2) 7/8-14 MJIC x (1) 7/8-14 RJIIC (MMF).......ccceomrirmrrssmnnssnmsssssmssssmnesans 2
4 | K53405 | Sprocket - 21 TOOth = 100 CRaAIN .....ccuueiiiiiie i 2
5 | W14504 | Washer - 13/32 ID X 1 3/4 OD X 10 Ga...cccurrrrsmmrsssussissnssssnssssssnsssssnsssssnsssssnsssssnssnssnsesssns 2
6 | K72146 | Grab HOOK - Right ........cicioiiiiiiiiiis s sns s s s s s s s s s smn s 1
7 | K72147 | Grab HOOK = Left.....cciiciiiieiieinisnsnsss s ssms s s s s s san s s sams s s snnmn s 1
8 | KB65822 | Valve BIock - CoUNter BalAnCe..........coouuiiiiiiiiiiiieeiie et 1
9 | K72245 | Mount - Lower - Includes item 32 .........cccciiiiimmnisiminssnnsss s s ssss s ssssmssssans 2
10 | K72142 | Mount - Upper - Includes item 32 .........coocoiriimiiiinmnnsins s s s snsmsens 2
11 | K68542 | Sprocket - 10 TOOth - 100 ChaiN ......eeiuiiiiiiie e 2

Retain to motor shaft with W14504 washer, W-523 Lockwasher and W-475 Bolt
12 | K67727 | Lincoln Quick Lube - 10 Port Divider (619-26844-1) .......ccoceiiiiiieiiieeiiie e 1
13 | 12254 KEYSTOCK = 1/2 X 2 1/2 LGttt sttt be e enaee e 2
14 | 10355 Thrust Washer - 2 3/4 Dia X 1/2 ThiCK ...ccccuriiiommrismsinsmsnsssss s s s s s ssssmsssssns 4
15 | D-5277 LOCKNULE = 1/4 FIANGE ...ttt st st e et e e ae e e s be e e e enaeean 2
16 | K62154 Hydraulic Motor - 245cc (Seal Kit KB9331) ........coccviiiiiiiiiiiiecciee e 2
17 | K69183 | Brass Bushing - 1.514 ID X 2.035 OD X 1 1/4 Lg.ccuueeiiiiiiiiie et 4
18 | T-5268 Carriage Bolt - 5/8 X 2 Ly ..uueeaueieeiieee ittt ettt na e 8
19 | W-488 HEX BOIt = 1/2 X 2 gttt eueeee ettt ettt ettt et e e st e e st e e e e neeesbeeeeanaeean 8
20 | W-495 HEX BOIt = 1/2 X 4 Lt eee ittt ettt ettt st e e st e e e e ae e e s bt e e e enneean 4
21 | C-1471 HEX BOIt = 1/4 X 1 B/4 L. .eee ettt st e e e e b e e enaeeen 2
22 | W-475 HEX BOIt = 3/8 X T Lguucureiasmrrssunsissmsrsssmssssnsssssmsssssnssssssnssssnsssasansssssss sassnsssssnsssssnssnssnnssns 4
23 | W-492 HEeX BOIt = 1/2 X 3 Lguuccueeissmrrssnnsissmsmsssmssssssssssmsssssasssssssssssnss sasnnsssssss sassnssnssnssassnssnssnnssns 4
24 | 10065 Hex BOolt - 5/8 X5 1/2 - Grade 8 ........oiiiiiiiiiee et 4
25 | 10180 90 Elbow - 3/4-16 (#08) MJIC x 3/4-16 (#08) MORB ........ccccceemrrimmrinsmnnssnnssssmsssssmssssans 2
26 | C26701 Locknut - 1/2 NYION INSEIt......oiiiiiiiiie et 4
27 | F-3405 Locknut - 1/2 UNItOrQUE ......cecicemriiimnrismsissessssmssssssssssssssssssss ssssssssssss sassmssnssnsssssnssnssnssnns 18
28 | C17295 | Locknut - 5/8 NYION INSEI .....c.ueiiiiiiiiiiie ittt ae e 10
29 | S-1197 LOCKNUL - 5/8 UNITOTQUE ........eeiiiiiieitie ettt st b e be e e enneeen 8
30 | W-523 LOCKWASKHET = 3/8 ....eeiieiiiimrisess s s s s s s s s s e s e nnnmn s 4
31 | K67331 Hex Bolt - 3/8 x 1 Lg - Stainless with Magnetic Head ............cccocoeiiiiiiiiii e 1
32 | K42396 | Bushing -2 3/4 ID X 3 1/2 OD X 2 Lg..ccuucaurrsssmsrsssnsrsssnnssssnsssssnssssssssssssnsssssnsssssnsssssnsessans 4
33 | KB2666 | Shaft - 2" Didl X 28 L. ..eeeieeieiieieiiiieaiiee et e e ritee et e s ssbe e siee e s asbe e s sbe e e aabeeesbseeanbeeesanseeennes 1
34 | K67648 | Pin-11/2Dia X 7 Lg - Grab HOOK........coiiiuiiiiiiiiiiiie et 2
35 | W-538 Flatwasher - 7/16 ID X 1 OD X 14 Q8 ..cccuueiiiiii ittt 4
36 | W-499 HEX BOIt = 5/8 X 2 Lg.cuceureisrmrrssansisssmsmsssmnssssnssssmsssssnssssssnssssssssassnsssssss snssnsssssnsssssnssnssnnssss 4
37 | W-501 HeX BOIt = 5/8 X 2 1/2 Lg..iucouersrurrrssmsrsssmsrssnsssssmsssssnsssssssssssnsssasssssssssssassnsssssnsssssnssnssnseans 2
38 | N58636 | Washer - 5/8 ID X 2 OD X 1/4 ThiCK ..cccceiscmrrssamsrssmssissmnnsssmssssssnsssssssssssnsssssmssssssssnssmssnssns 4
39 | W-793 Flatwasher - 5/8 ID X 1 1/8 OD X 3/16 .....cccccumrismmrsssusmsssnnssssnsssssassssssssssssmsssssnsssssssnssnssans 2
40 | K72340 | KeY - 5/16 X 5/16 X 1 1/4 g ceeiueeieiiiie ettt 2
Bale TITAN RXR August 2022 1-29



Loader Assembly - Stage 3

S

\‘l’
5 NI
&

|

]
o

=\

1-30 August 2022 Bale TITAN RXR



Loader Assembly - Stage 3

ltem | Part No. Description Qty
1 K50112 Bl SPIKE ...t b e e e e be e e e anaeeaa 3
2 | K53404 | Sprocket - 11 Tooth - 100 Chain........ccoieiiiiiiiiiie e 2
3 | KB2652 | Chain TENSIONET.....uiiiiiiie ettt ettt ettt ettt et e e e eab e e e s see e e aabe e e esbee e smbeeesnseaesnbeeeeaneeaan 2
4 | KB2959 | POWET SHAE ...coiieiiiiiie ettt ettt ettt et e st e e s st e e e smb e e e ssbe e e aabe e e s nneeesbeeeaaneeaan 1
5 | K66050 | Idler Sproket - 100 Chain (Includes tem 28).........c.cooiiiiiiiiiiiiiie e 4
6 | A21596 | Bushing - 0.760 ID X 1 OD X 1T 1/2 g «ueeeeiueieiiiieeiiie ettt 4
7 | D-5277 LOCKNULE = 1/4 FIANGE ...ttt st st e et e e ae e e s be e e e enaeean 4
8 | K68543 | Chain - 100H - 99 Links (123 3/4 Lg) (Note: Both ends to end on inner link)................... 2
9 | K68544 | Chain - 100H - 29 Links (36 1/4 Lg) (Note: Both ends to end on inner link)..................... 2
10 | W-1552 | HEX BOIE - 1/4 X 1 L iuiiieiiiii ettt st et e et e et e e e nneeeennes 2
11 | 11576 HEeX BOlt - 3/4 X 3 1/2 LG G 8 ...ttt ettt be e e snaee e 4
12 | S-1191 HEX BOIt = 3/4 X5 Lttt iuteeeitiee ettt ettt ettt et e s te e e st e e e ne e e s be e e e nnneean 2
13 | K53407 | HEX BOIt - 3/8 X LG G 8 ...ttt sttt e e 8
14 | W-518 HEX INUL = /4 ..ttt ettt e st e e s bt e e s be e e e bee e s beeeeanaeean 20
15 | W-519 HEX INUL = 778 ettt ettt ettt e st e e e st e e e e be e e s beeeeanaeean 6
16 | N16304 | LOCKNUL #8-32 UNC .....ooiiiiiiiiiiieiiee ettt ettt st e et e e bt e e abe e e e nneee e 4
17 | D-5273 LOCKNUL - 3/4 UNIOTQUE ... tiieiiiie ettt st ae e e b e e e anaeean 2
18 | M-3388 | LOCKNUL = 3/8 UNItOIGUE ... ..eiiiieiieiiei ettt e e e e ene e 8
19 | W-525 LOCKWASIET = 1/2... ettt st b e s b e e s be e e e enaeean 4
20 | W-527 LOCKWASIET = 3/4......eeiee ettt sttt st e e s bt e e e be e e s bee e e enaeean 16
21 | K72059 | Machine Screw #8-32 UNC X 1 Lg..uiiiuiiiiiiiaiiieeieie ettt 4
22 | KB7298 | Sensor - ANQUIAr POSItION. .........iiiiiiieiiiie ettt 2
23 | K68541 Spacer Reducer - 1.125 OD t0 0.990 OD x 0.765 ID X 1 3/8 Lg.....eeeviueeeiiieeiieee e 4
24 | KB7364 | SENSOI BraCKe!........ciiiiiiiiiii ettt st e ne e e 1
25 | KB8539 | Back StOp - POWET SHAE......cooiiiiiiiiiiiiie ettt e 4
26 | S-1198 Washer - 5/16 ID X 3/4 OD X 1/16 THICK ......eeiiiiiiiiiie et 2
27 | W-476 FIAtWASIET - 3/4 ...ttt st et e e b e e bt e e e enaeean 4
28 | K62436 | Q2 Bushing - 1.00 ID X 1.25 OD X 1 7/16 Lgu.cccuueiiiiieiiiee i 4
29 | K72257 | Decal - IMPORTANT - Alignment Arm Chain Adjustment ...........ccococeiiiiiiiiin e 2
30 | S65153 | Danger: Hitch Hazard (NOt SHOWN).......ccoiiiiiiiiiiiie e 1
31 | N68508 | Danger: Rotating Part Hazard (NOot ShOWN) .......coouiiiiiiiiiii e 1

Bale TITAN RXR August 2022 1-31



Hydraulic Assembly

Loader LT 10440 LT Alignment Arms RT 10439 Loader RT
50
/ oyt
/9 20—
e -
L= Lup e
g L RDWN -
\ ‘ L DWN . o /
79 41 o9 A % g DWN
12 58
/ 81
21 63 \( _
\. Grab Hooks \? \ Forward s
20 | N | u% K62751
™~ %. Back dd
53 B
K62973 - _% N\ Up 4adn
. 0 K62752 i
] _ 30 _ :i B NMODX
u L] Down dat
= Power Slide u|
N\ Open Nado
8 K62974 K62751
i B M 35010
1 :\; Closed vV
Ag E B RoInI:ing Rack
/ =
% 30A 32
5 Push Off
5 K69188 1
37 N0 17 { —
|} |}
’ 18 A B S, 40
T \ & / C-4468
%. K69189 48
K-5685
/ \
17 45
@G N16916 \
Bed 5 55
N16916
82
N %ﬁ
— & HD
K62973 K62751 o
e———|| HO
Sd
K63001 K62752 3
D——— auwuo:
Sd
e
—

1-32 August 2022 Bale TITAN RXR



Hydraulic Assembly

Hitch
75 BP - (See Hydraulic Brake Assembly for Brake Option)
83 ol W < = a0 K62902 74
76  cp / \ 'G\_c%*’ -
N\ N7 \ /65 69 w (®) ®
E ©B (\/—Dn A e Oy ~ © @ Q
@ v Ls / g_e%_g/|,(69185 s w 84 cD g O LS
® ® %
K62908
KKKKKK “H“:\/\j@ n-;w Bt P@mﬂ:]—D%
R
% T 61
" W:H@ uﬁm Dd/@@mﬂ:]—D% Q
77 K69187 X 46
81 73 p
X
63 43
a4vmM-O4
fowvmocs) / / 60
Ke2751 B
dd
64
dn /
da ! o
§| ke2752 B
NMOa 5|
daT A
63
N3dO /
VY || st
K62751
Ssot0 || S—(
v
51\ o6
@] _—
70 1(0)
i{_E©) | Rolling Rack
K62955 _ Loader
40 atn A i
K62954 & e g B (E©)1 Alignment Arms
C-4468 B 2 {I5a B Push Off
us
K-5685 e A

45

Bed
Grab Hooks

e
) v Power Slide

63
M / Brake Option
HO St —
' |l k62751 B k62952 86/'@%
Ho || == /
85
64
sove /
Sd g @ -
3| ke2752 B K62953
oy || M— h
Sd
EY

Bale TITAN RXR

August 2022 1-33



Hydraulic Assembly

ltem | Part No. Description Qty
1 KB2977 | PreSSUIe TrANSAUCET .....ccoiiiiieieiiiieiee ettt ettt et e e s et e e s e e e e s annneee s 2
2 | K62978 | Tee - Gauge Port - 7/8-14 (#10) MJIC x 7/8-14 (#10) RJIC x 7/16-20 (#4) FORB.............. 2
3 | K62979 | Tee - Gauge Port - 1 1/16-12 (#12) MJIC x 1 1/16-12 (#12) RJIC x 7/16-20 (#4) FORB...| 1
4 | N58621 | Connector - 1 5/16-12 MJIC (#16) x 1 5/16-12 MORB (#16) .......ceveiieeeiiieeiiiee e 2
5 | N15990 | Connector 1 1/16-12 MJIC (#12) x 1 1/16-12 MORB (#12) .....cvveiiiiiiiiieeiee e 6
6 | N47903 | Connector - 7/8-14 MJIC (#10) x 1 1/16-12 MORB (#12) .....ceeiviiiiiiieiiiee e 10
7 | N19337 | Connector - 7/8-14 MJIC (#10) X 1 1/16-12 FJIC (#12) ..coeieeiiiiieiieeeiee e 1
8 | N34505 | Connector - 7/8-14 MJIC (#10) x 7/8-14 MORB (#10) ..ccciiueiiiiiieiiieeiieee e 8
9 | C14840 | Connector - 7/8-14 MJIC (#10) x 3/4-16 MORB (#08) .......eeeeiueeeiiieeiiiee et 10
10 | N19338 | Connector - 1 1/16-12 MJIC (#12) x 1 5/16-12 FJIC (#16) ....ceevveieiiieie e 1
11 | N29358 | Connector - 9/16-18 MJIC X 9/16-18 MORB...........oiiiiiiiiiiieiie e 1
12 | N37849 | Connector - 1 1/16-12 (#12) RJIIC x 1 1/16-12 (#12) MORB.........cooviiiiiiiieiieeceee e 2
13 | N51990 | 45 Elbow - 3/4 MJIC X 7/8 MORB .......cuiiiiiiii e 2
14 | N36382 | 45 Elbow - Swivel - 1 5/16-12 RJIC x 1 5/16-12 MJIC.......ccooiiiiiiiiiiieiee e 1
15 | N16143 | 90 Elbow - 9/16-18 MJIC X 9/16-18 MORB ........coiiiiiiiiieiie e 1
16 | N58616 | 90 Elbow - 1 5/16-12 MJIC (#16) x 1 5/16-12 RJIC (#16)......eeeiiiiiiiiieiiee e 1
17 | N34644 | 90 Elbow - 3/4-16 MJIC X 1 1/16-12 MORB........coiiiiiiiii et 4
18 | C24585 | 90 Elbow - 7/8-14 MUIC X 3/4-16 MORB........cocuiiiiiieiie et 3
19 | S39505 | 90 Elbow - 7/8-14 MUJIC X 9/16-18 MORB ........uuiiiiiiiiiiieeee et 2
20 | 10180 90 Elbow - 3/4-16 (#08) MJIC x 3/4-16 (#08) MORB .........ccoiiiiriiiieiiiee e 7
21 | 11358 90 Elbow - 3/4-16 (#08) MJIC x 3/4-16 (#08) FJIC ......eeiiieiiiiie e 2
22 | K-5806 90 Elbow - Swivel - 7/8-14 MJIC X 7/8-14 FJIC ......ooiiiiiiie et 1
23 | N19336 | Tee - Swivel - (1) 1 5/16-12 RJIC x (2) 1 5/16-12 MJIC (M-M-F) ......oooiiiiiiiiiiiiiee 1
24 | N19549 | Tee - (3) 1 1/16-12 MUIC (T1BB88)....eeeeiuiieiiiieiiiieeiieeertiee ettt s e sbe e e e e 2
25 | H18746 | Tee - Swivel - (2) 7/8-14 MJIC x (1) 7/8-14 FJIC (MMF) ...eviiiiiiiiiiieee e 2
26 | K62786 | Valve Block - Main HYArauliC ...........ueeiiiiiiiiie et 1
27 | K68300 | Valve Block - Counter Balance - Rolling RacK..........ccooueiiiiiiiiiiie e 1
28 | K68627 | Valve Block - Dual Direction Pilot CheCK............coiiiiiiiiiiiiii e 1
29 | KB5822 | Valve BIock - CouNter BalanCe..........cocuuiiiiiiiiiiie et 1
30 | K62154 | Hydraulic Motor - 245 cc (Seal Kit KBO33T) ......oiiiiiiiiiieiiie e e 2

30A | K71782 | Hydraulic Motor - 393 cc (Seal Kit K69331) ....ccccccerrrrrsmmerrrsssmesrssssssmssssssssmsssssssssmnnnes 1
31 | 12166 Grab Hook Cylinder - 2 1/2 x 16 x 1 3/4 Dia shaft - 08 ORB.........cccccceeviiiiieeeiciiee e 1
32 | 12168 Pushoff Cylinder - 3 x 30 x 1 1/2 Dia shaft - 08 ORB ...........ccoiiiiiiiiiiiiiee e 1
33 | 10449 Hitch Cylinder - 3 1/2 x 18 x 1 3/4 Dia shaft - 08 ORB..........ccccocvviieeiiiiiee e 1
34 | K67300 | Loader Cylinder - 3 1/2 x 20 x 2 1/2 Dia shaft - 08 ORB.........cc.cccccciveeiiiiieie e 2
35 | 10440 LT AA Cylinder - 4 x 8 x 1 3/8 Dia shaft - 08 ORB (AW-0028)..........ccceeiiuereriieeiiieeenieene 1
36 | 10439 RT AA Cylinder - 4 1/2 x 8 x 2 Dia shaft - 08 ORB (AW-0027)........cccceeriueeerieeeiiieeeniaeene 1
37 | K72258 | Bed Cylinder - 5 x 36 x 2 1/2 Dia shaft - 12 ORB - From Serial # 12106041 ............... 2

K71792 | Bed Cylinder - 5 x 36 x 2 1/2 Dia shaft - 12 ORB - To Serial # 12106040

38 | K62972 | Hyd Hose - 1/2 x 20 Lg - 3/4-16 (#08) RJIC x 3/4-16 (#08) MJIC .......cccoeiriiiriiiiiieene 2
39 | C-4383 Hyd Hose - 1/2 x 20 Lg - 7/8-14 RJIC sSwivel €NdS.........ccooeiiiiiiiiiiiiieiee e 4
40 | C-4468 Hyd Hose - 1/2 x 24 Lg - 7/8-14 RJIC sSwivel €NdS.........ccoeiiiiiiiiiiiiiiieeee e 1
41 | K62976 | Hyd Hose - 1/2x 34 Lg - 7/8-14 (#10) RJIIC x 7/8-14 (#10) MORB .......ccoeiiiiiiiiieieee 4
42 | C-4404 Hyd Hose - 1/2 x 36 Lg - 7/8-14 RJIC swivel €nds.........ccccoiiiiiiiiiiiiiiieiee e 3
43 | K62956 | Hyd Hose - 1/2 x 36 Lg - 3/4-16 (#08) MJIC x 7/8-14 (#10) RJIC ......coiiiiiiiiiiieeee 2
44 | C26344 | Hyd Hose - 1/2 x 42 Lg - 7/8-14 FJIC SWiVel €NAS......ccueiiiiiiiiiiie et 1
45 | K-5685 Hyd Hose - 1/2 x 48 Lg - 7/8-14 RJIC sSwivel €NdS.........ccoeiiiiiiiiiiiiiiie e 1
46 | C15309 | Hyd Hose - 1/2x 48 Lg - 3/4-16 FJIC X 7/8-14 FJIC ..ceeriiiiiiiiiee e 1
47 | K62951 Hyd Hose - 1/2 x 54 Lg - 7/8-14 (#10) RJIC x 3/4-16 (#08) RJIC........ceeviiiiiiiiieiiee e 1
48 | K69189 | Hyd Hose - 1/2 x 60 Lg - 3/4-16 (#08) RJIC x 1 1/16-12 (#12) FJIC .....coeviiiiiriiieee 2
49 | K62952 | Hyd Hose - 1/2 x 64 Lg - 3/4-16 (#08) MJIC x 7/8-14 (#10) RJIC ......ooiiiiiiiiiiiiceee 2
50 | K62971 Hyd Hose - 1/2 x 64 Lg - 3/4-16 (#08) FJIC .......cuueiiiiiieiieeeeiee ettt 1
51 | K62954 | Hyd Hose - 1/2 x 72 Lg w/ 3/4-16 (#08) MJIC x 7/8-14 (#10) RJIC .......ceeiiiiiiiiiiieee 2
52 | K69188 | Hyd Hose - 1/2x 75 Lg - 3/4-16 (#08) RJIC x 1 1/16-12 (#12) RJIC .....coeviiiiiiiiciie 2
53 | K62973 | Hyd Hose - 1/2 x 78 Lg - 3/4-16 (#08) RJIC x 3/4-16 (#08) MJIC .......cccceiiiiiiiiiiiieene 2

1-34 August 2022 Bale TITAN RXR



Hydraulic Assembly

ltem | Part No. Description Qty
54 | K62974 | Hyd Hose - 1/2 x 130 Lg - 3/4-16 (#08) RJIC x 3/4-16 (#08) MJIC .......cceeviiiriiiiiiieenn 2
55 | N16916 | Hyd Hose - 3/4 x 22 Lg - 1 1/16-12 (#12) FJIC ...eoiiiiiiiiieee e 2
56 | K63001 Hyd Hose - 3/4 x 56 Lg w/ 7/8-14 (#10) RJIC x 1 1/16-12 (#12) MJIC ......ooeiiiiiiiieiiene 2
57 | K62953 | Hyd Hose - 3/4 x 64 Lg -1 1/16-12 (#12) MJIC x 1 1/16-12 (#12) RJIC.....ccveriiireriiennen 2
58 | K62975 | Hyd Hose - 3/4x70Lg -1 1/16-12 (#12) MJIC x 1 1/16-12 (#12) MJIC .......ccecivirnnrnnnee 2
59 | K62955 | Hyd Hose -3/4x78Lg-11/16-12 (#12) MJIC x 1 1/16-12 (#12) RJIC......ceeriiireriiennen 2
60 | K62922 | Hydraulic Hose - 3/4 x54 -1 5/16 RJIC X 1 5/16 FJIC ....cccooiiviiieieiieee e 2
61 | K62903 | Hydraulic Hose - 1/2 x 60 - 7/8 FJIC X 3/4 FJIC ....coieiiiiiiie et 1
62 | S44353 | Hyd Hose - 3/8 x 48 Lg - 9/16-18 (#06) FJIC ENAS......c.eeiiiiiiiiiiie e 1
63 | K62751 Oil Line - 1/2 x84 Lg - 3/4-16 (#08) FJIC €NS ....c.eeiiiiiiiiiii e 6
64 | K62752 | QOilLine-3/4x84Lg-11/16-12 (#12) FJIC €NdS.....coiuiiiiiiiiiiiie et 4
65 | K62753 | Qil Line - 1/2 x 128 Lg - 3/4-16 (#08) FJIC €NAS.......cciiuiiiiiiiaiiiie et 2
66 | K62754 | QOilLine-1x129Lg -1 5/16-12 (#16) FJIC @NAS......cciiiieiiiiiiiiiie e 2
67 | K62920 | Hyd Hose - 1/2x 72 Lg - 3/4-16 (#08) RJIC x 3/4-16 (#08) MORB.........cccoiviriiiieeiiieenee 2
68 | K62921 Hyd Hose - 3/4 x 72 Lg - 1 5/16-12 (#16) RJIC x 1 1/16-12 (#12) MORB ..........cccceeevuneene 2
69 | K62902 | Hyd Hose - 1/2x 72 Lg - 3/4-16 (#08) MJIC x 3/4-16 (#08) RJIC 45 Deg ........cceevrurennee 1
70 | K69185 | Hyd Hose - 1/2 x 66 1/2 Lg - 3/4-16 (#08) MJIC x 3/4-16 (#08) RJIC 45 Deg .................. 1
71 | K62908 | Hyd Hose -3/4x701/2Lg-15/16-12 (#16) MJIC x 1 5/16-12 (#16) RJIC 45 Deg......... 1
72 | K69187 | Hyd Hose - 3/4 x 67 Lg - 1 5/16-12 (#16) MJIC x 1 5/16-12 (#16) RJIC 45 Deg............... 1
73 | K62131 Bulk Head Union - 1 5/16-12 (#16) MUJIC .......ccoiiiiiiieeiiee ettt 2
74 | K62123 | Bulk Head Union - 3/4-16 (#08) MUIC .......ccciuiiiiiiie et 2
75 | K50834 | 3/8 Flat Face Tip - 3/4-16 FORB ......ccocuiiiiiiieiiie ettt 1
76 | N34443 | 1/2 Male PioneerTip - 3/4-16 FORB .........ooiiiiiiiiiiiiie et 1
77 | N37914 | 3/4MaleTip - 1 1/16-12 FORB...... ..ottt et 2
78 | N37915 | 3/4 Female Coupler - 1 1/16-12 FORB..........coiiiiiiiieeiee e 2
79 | C28505 | Plug - 3/4-16 (#08) MORB ........oiiiiiiiiiiie ittt s be e e e e aeee e e 4
80 | N64583 | Coupler - Test Port - 7/16-20 (#4) MORB .......ccuiiiiiiiiiee et 1
81 | K67921 Decal - Hydraulic Identification - Loader Bed..............ueeiiiiiiiiiiiiiiieeeeeeee e 2
82 | K67922 | Decal - Hydraulic Identification - Loader Bed............cccuiiiiiiiiiiiii e 2
83 | K67923 | Decal - Hydraulic Identification - Hitch Front ... 1
84 | K67924 | Decal - Hydraulic Identification - Hitch Back ...........coccciiiiiiiiii e 1

See Hydraulic Brake Assembly for following items: (if equipped with brakes)

85 | H18746 | Tee - (2) 7/8-14 MJIC x (1) 7/8-14 FJIC - (M-M-F) - SWiVel......ccooeiiiiiiiiiiiiieeee e 1
86 | F10389 | Connector - 9/16-18 MJIC X 7/8-14 FJIC .....oiiiiiiiiee e 1
K62753 | Oil Line - 1/2 x 128 Lg - 3/4-16 (#08) FJIC €NdS........ceiiiiiiiiiiieiiiee et 1
K69086 | Hyd Hose - 3/8 x 72 Lg w/ M18 x 1.5 Male DIN x 9/16-18 FJIC ........cccoviiiiiiiieiieeeee 1
K69186 | Hyd Hose - 1/2 x 68 1/2 Lg - 3/4-16 (#08) MJIC x 3/4-16 (#08) RJIC 45 Deg ........ccuvev.. 1
K62123 | Bulk Head Union - 3/4-16 (#08) MUIC .......couiiiiiie ittt 2
K50954 | Brake Coupler - Female - 08 (1/2 inch) M18 x 1.5 Thread..........ccceviiiiiiiieiiiie e 1
K51052 | Bonded Seal - 18mm Male DIN (9500-18MM) ....ccccuuiiiiiiiiiiieeiieee et 1

Bale TITAN RXR August 2022 1-35



Load Sense Amplifier Kit

Some tractor models require a stronger hydraulic signal to activate their load sense hydraulics.
One sign of such a tractor is a slow response time when operating the Joystick Controller.

To eliminate the lag in tractor's hydraulic response time, Morris has introduced a Load Sense Amplifier Kit to improve
tractor load sense response time.

Contact Morris' Parts Department for pricing and availability of the Load Sense Ampilifier Kit part number K71750.

.
W

| Load Sense %
¥ Amplifier Valve '

Existing Load Sense Hose

from Tractor

Load Sense LS

HITCH .
5 2
-4 .
Pressure Hose . & Existing Pressure Hose
(B @I%EDJ il
P from Tractor
ltem | Part No. Description Qty
1 K58420 | Load Sense AMPIIfier VAIVE .........coo ittt 1
2 | K58419 | Connector - 04 Male BSPP x 08 Male JIC ...........ooviiiiiiiieeiciieee et 2
3 | K59071 Connector - 04 Male BSPP x 08 Female JIC ............oociiiieiiiiie e 1
4 | K71749 Connector - 16 FJIC X 08 MUJIC .......uiiiiiii et e 1
5 | 11358 90 Elbow - Swivel - 08 MJIC X 08 FJIC.........ccuieiiiieeciiee ettt 2
6 | N19336 | Tee - Swivel - (1) 16 FJIC X (2) 16 MUIC ......oeeiiieecee ettt 1
7 | K58418 | Hyd Hose - 1/2 X 18 LG - 08 FJIC ... 1
K71750 | Kit - Load Sense Amplifier (Includes above items)

1-36 August 2022 Bale TITAN RXR



Hydac Valve - K72230 and K62786

Qty

Description

Solenoid 12V Deutsch - HYDAC - 2903343 (2 Per Valve)
Solenoid Seal Kit - HYDAC - 3863197 (2 Per Valve)
Section Seal Kit - HYDAC - 3745219 (1 Per Valve)
Pressure Control Valve - HYDAC - 3959252..........

- From Serial # 12106041

Valve Block - Main Hydraulic - 7/16-20 UNF mount holes - Prior to Serial # 12106040

LS Shuttle - Section resolver - HYDAC - 3768605

LS Shuttle - Ball - HYDAC - 6074019 ........c.cccueee.ee
Valve Block - Main Hydraulic - M10 mount holes

LS Shuttle - Port Resolver - HYDAC - 3768494.....
Kit - Stroke Limiter - HYDAC - 4464018 ................

Coil - HYDAC - 3179990 .......oovvieieiirieireeieeniene

e

K72230
K62786

Iltem | Part No.

1-37

August 2022

Bale TITAN RXR



Rolling Rack Valve - K68300

Item | Part No. Description Qty
1 K72124 | Counter Balance Valve Cartridge - CBPA-12-N-S-O-30/30 .......cccvvviiiiiiiiiiieiiiieee e 1
2 | K72125 | E-COil 12 VDC - 4308712....cieieeeeeieeeeeteee et ee e eeee st e st e e snaeeasneeeesneeesnteaesneeeanseeesnnneeennes 1
3 | K72126 | Solenoid Valve - Spool-Type 2 Way - SV10-24-0-N-00........ccevvrreeeriiiiiiiiiinieeeeeeeeeeeesnnnens 1
4 | K72127 | Pressure Relief Valve - PR10-36B-0-N-15/5.........ccoiiiiiiiieiiiiie e 1
5 | K72128 | Flow Regulator - 3 GPM - FR10-20F-0-N-3.0 ......coiiiiiiiiiiiiiiiiee e 1

Counter Balance Valve - K65822

ltem | Part No. Description Qty

1 K72124 | Counter Balance Valve Cartridge - CBPA-12-N-S-0-30/30

1-38 August 2022 Bale TITAN RXR



Pilot Check Valve - K68627

Bale TITAN RXR

August 2022

3 e
0
R
0
1,2
ltem | Part No. Description Qty
1 K72129 | Check Valve - CV10-20-0-N-70 .....ooiiiiiiiiiee i e st e st e e s e e e s snsaeea e senssaeeessnnseeeans 2
2 K72130 Pilot PiSton = 7018300 ...cceeiiiiiiietii ettt e e e e e e e e e e e e e e e e e e e e ereeaaaaaeas 1
1-39



Cylinder Specification Sheet

@)

Name: Bed Cyl
Type: Welded

Part # K71792 - To Serial # 12106040
Length: 48 3/4"

Bore X Stroke: 5" x 36"
Packing Kit # PMCK-AW-0024

©

[©

Name: Bed Cyl
Type: Welded

Part # K72258 - From Serial # 12106041
Length: 48 3/4"

Bore X Stroke: 5" x 36"
Packing Kit # K72259

on

Name: Loader Cyl

Type: Welded

Bore X Stroke: 3 1/2" x 20"
Packing Kit # K72958

Rod End Journal Bushing # K62377

O

Part # K67300

Length: 32 7/8"

0
Name: Left Alnmt Cyl Part # 10440

Type: Tie-Rod
Bore X Stroke: 4" x 8"
Packing Kit # PMCK-AW-0028

Length: 19 5/8"

@70

Name: Grab Hook Cyl Part # 12166
Type: Welded

Bore X Stroke: 2 1/2" x 16"
Packing Kit # PMCK-AR-707

Bushing # K69183 Quantity 4

Length: 26 3/4"

@b
Name: K Hitch Cyl Part # 10449
Type: Welded Length: 34 7/8"

Bore X Stroke: 3.5" x 18"
Packing Kit # PMCK-AU-0478
Clevis - Screw On - K49746

Name: Right Alnmt Cyl
Type: Tie-Rod

Bore X Stroke: 4.5" x 8"
Packing Kit # PMCK-AW-0027

E

Name: Pushoff Cyl
Type: Tie-Rod
Bore X Stroke: 3" x 30" Length: 40 1/4"
Packing Kit # PMCK-BD-0575

I

— 0O

| B

Part # 10439
Length: 19 5/8"

e,

Part # 12168

1-40

August 2022

Bale TITAN RXR



Cylinder Location Sheet

Bale Titan RXR
Cylinders

K67300
Left Loader

X 12166
j x Gl\'ab Hook

K72258 - 2022
K71792 - Prior to 2022
Bed

K67300
Right Loader

Left Alignment

Hitch Swing

Bale TITAN RXR August 2022 1-41



Electrical Control Assembly

1-42 August 2022 Bale TITAN RXR



Electrical Control Assembly

ltem | Part No. Description Qty

Quantities given per sensor
1 W-542 Flatwasher - 13/32 ID X 11/16 OD X 12 G8....ceeiiueeiiiiieiieeeriee et 3
2 | Bearing - sold only mounted to Bracket (11) to ensure correct fit
3 | K67331 Hex Bolt - 3/8 x 1 Lg - Stainless with Magnetic Head ............cccocoeiiiiiiiiiiniiie e 1
4 | W-619 HEX BOIt - 3/8 X 1 B/4 L. .ee ettt ettt ettt ettt sttt e e e e b e e enaeean 2
5 | K72059 | Machine Screw - #8-32 UNC X 1 Lg..ccciuisrrinsmrnsmnsinssnssssmnsssssssssssssssssmsssssmsssssms snssmsssssns 2
6 | N16304 | LOCKNUL - #8-32 UNC ..ottt ettt ettt et e e s ne e e mbe e e s nneeeneee 2
7 | M=3388 | LOCKNUL = B/8 ...ttt ettt ettt et e e st e e et e e e e bt e e anbeeeenneeennee 2
8 | KBBBAB | SENSOI IMOUNT. ...ttt ettt ettt ettt ettt et e s bt e sabe e e eab e e e sabe e e embe e e sbeeeanbeeeanneeannee 1
9 | N32079 | Bushing - 0.385 ID X 5/8 OD X 3/4 LQ ...ueeetueeeiiieiaiiieaiiieeesiee ettt s e e 2
10 | K67298 | Sensor - Angular Position (5 sensors per maching)...........cccoveieiiiieniiic e 1
1 I Sensor Bolt Bracket - sold only mounted to Bearing (2) to ensure correct fit.................. 1
12 | K69719 Sensor Bearing Plate Assembly - (Includes items 2 and 11)

Below Quantities per machine
13 | KB7364 | Sensor Mount - POWET SHAE.........cc.eiiiiiiiiiiie it 1
14 | S-1198 [ =LA U] a1 G A RSP SPSR 2
15 | D-5277 LOCKNUL = 1/4 FIANGE ...ttt ettt e et e e ne e e s be e e e anaeean 2
16 | W-1552 | HEX BOIE = 1/4 X 1 L ueiieiiiee ettt sttt st et e et e e et e e e s nneeeennes 2
17 | 11505 Sensor - Ferrous Metal (1 sensor per Maching) .....cuceeescsessssssssssnssisssnssssnsssssssssssmssssans 1
18 | 11570 HeX NUL #12 = BraSs ...cuuicrerermmissssrrmssssssssmnssssssssssssss s snsssssss s ssssssssssssssssssssnssssssssnssssnsnnns 2
19 | 11571 Machine Screw #12 - 24 x 1 Lg - Brass......ccccuecurinimmmnssmsssssisssssssssssssssssssssssssssssssssans 2
20 | 11572 Lockwasher #12 - 0.216 ID = BrasSS.....ccccruurssmrermssssnssrmmssssssssmmsssssssssssssssssssssssssssssssssssenes 2
21 | 11573 Flat Washer #12 - 0.25 ID X 0.562 OD - Brass........cccuussrrsssssissssssssssssssnsssssnsssssssssssnsssss 4
22 | 11575 Nylon Spacer - 1/4 1D X 1/2 OD X 1/4 LG ...ccvurecersrimmmmssnssssnssssssssssssssssssmsssssnsssssssnssnssass 2
23 | K68654 | Sensor - Proximity Switch (1 sensor per maching) ..........ooceeieiiiiiieniei e 1
24 | KB2977 | PresSSUre TrANSUUCET ......coiiiiiitieee ittt e ettt ettt e e e e e e s e e e e e e e e e e e e s e e e e e e annees 2
25 | N50367 | Lights - OPtioNal......ccciuiiiiiiiiiiiieeie ettt st e bt este e e e neeeeneee 2
26 | KB9670 | Falcon CoNntroller - MaSEr ..........coiuiiiiiiiieeiie ettt e e ne e e 1
27 | K69671 Falcon CoNtroller = SIAVE .......ociiuiiiiiiie ettt st e b e e e snaeean 1
Pt I I GGy A I = (o] o I =T To [o [ SRR 1
29 | KBBB26 | HArNESS = HItCR ....oiiieeiie e 1
30 | KB8625 | Harness - Main Frame. ........c.uuiiiiiiiiiii et 1
31 | KB8BB24 | HAMMESS = BEA .....oeiiiiiiiiiiiee et 1
32 | K67996 | Harness Light Bar - Rear (See Light Bracket Assembly 1-17)........ccccooiiiiiiiiiiiiiinniee e 2
33 | K67997 | Harness Light Bar - Front (See Light Bracket Assembly 1-16) ..........ccccoceiiiiiiiiiiiiniee e 2
34 | KB7643 | LiGht - RO ..ttt et e et e e e s be e e s be e e e nreeennes 2
35 | KB7644 | Light - AMDEI... ..o e 4
36 | K68854 | BUON Light - REA ...ttt 4
37 | KBB5B8 | GrOMMET ...eiiiiiiiiiiiie ettt ettt e sttt e e e et e e e ettt e e e e e et e e e e e sabee e e e e ssbeeeesasbeeeeeaansbeeeeeennsees 6
38 | KB65825 | Joystick - 8 Button and Trigger - To Serial # 12006025 ...........cccoceeiiiieriieieiiiie e 1

38A | K69471 | Joystick - 8 Button CAN BUS - From Serial # 12006026
39 | K72157 | Harness Extension - JOYStCK = 6 ft LG .......uveiiiiiiiiiie e 1
N69103 | Raven CR7 Display Kit - Optional when not using Tractor ISO plug (Not Shown)

The Kit includes the following items:

N69100 Raven CR-7 Display with mount (117-2295-005UN)

N69101 Raven CR-7 ISO VT ONLY CABLE (115-7300-092)

N69102 Raven CR-7 ISO / POWER CABLE WITH IBBC (115-7300-021)

Bale TITAN RXR August 2022 1-43



Greaser Kit - K68310

8

o O
5 uwcaw  ° Il.“l BED HYD.
e *[|H

-MAX-

CINCOEN]
(]

[ —

LOADER PIVOT
LOADER HYD.

LOADER HYD.
AA PIVOT —W]® maeemnm

xxxxxxx

- LOADER BLOCK -

1-44 August 2022 Bale TITAN RXR



Greaser Kit - K68310

14) U9) (10 9

16

%S BEARING [
A
{

— BEARING BLOCK -

o O

LINCOLN

An SKF Group Brand
o sv

xxxxxxx

- BED BLOCK =

ltem | Part No. Description Qty
1 K67941 B PO DIVIAET ...t e e e e e e e e e 2
2 | KB7725 | 6 POrt DIVIder W/ CRECK .......cciiuiieiiiie ittt ettt st st 1
B | KB7726 | 8 PO DIVIAEL ...ttt e e e e e e e e 1
4 | KB7727 | 10 POI DIVIAEI......eiiiiiiiieiie ettt e e e e e e e e e e 1
5 | K68703 | 90 Degree High Pressure Barh ... 3
6 | K68637 | 90 Degree Swivel W/ 1/4 28 TRrEad.......ccocuiiiiiei it 18
7 | K68707 | 90 Degree SWIVEl W/ 1/8 NPT ...ttt st 6
8 | K68706 | 1/8 FNPT X 1/8 FNPT X 1/8 MNPT TEE ..cuteiiiiiii ettt 5
9 | C-304 1/8 MNPT Straight Grease Fitling .........c.eooiiiir i 5
10 | K68702 | 1/8 MNPT X QUICK LINK INIET ....ooiiiiii it 6
11 | K68651 1/8 NPT X QUICK LINK AQAPIET .....eiiiiiieiiie ettt s 1
12 | K68701 1/8 NPT X QUICK LINK W/ ChECK......ueiiiiiii ittt 4
13 | K68641 DUSTE BOOT ...ttt 59
14 | K68705 | High Pressure Threaded SIEEVE..........c..ei ittt 10
15 | KB7054 | LINCOIN PUMP ...ttt e e e e e e e e e e e e e 1
16 | KBB708 | OULET PIUQ ..eiiiiiiiiiie ettt st e et e e e e bt e e enbe e e e rneeeennes 8
17 | KBBBAT7 | Pressure REIET. ... ..o e 1
18 | KB8654 | Sensor - Proximity SWITCH .........ooiiiiiiiii e 1
19 | K68704 | Straight High Pressure Barb..........cccoooeiiiiii et 7
20 | K68638 | Straight OULIEt W/ 1/8 NPT ...ttt s be e e e ne e e 24
21 | K69709 High Pressure Lubrication Line (Black) - 1/8 ID x 40 ft
22 | K69710 Low Pressure Lubrication Line (Grey) - 1/4 OD x 50 ft

Bale TITAN RXR August 2022 1-45



Greaser - Primary Valve Detail

ltem | Part No. Description Qty
1 K67941 Lo o1 YT (= O PP PP OPPPPPN 1
2 | KB7725 | 6 POrt DIVIder W/ CRECK .......cciiuiieiiii ettt ettt e 1
3 | K68703 | 90 Degree High Pressure Barb ..........coooiiiiiiiiiiiiii e 1
4 | D-5277 LOCKNUL - 1/4 FIANGEA ..ottt e e b e e s be e e e snaeean 2
5 | K68706 | 1/8 FNPT X 1/8 FNPT X 1/8 MNPT TEE ...uteiiiiiii ettt 2
6 | C-304 1/8 MNPT Straight Grease Fitling .........coooiiiiriiieiiee e 2
7 | K68702 | 1/8 MNPT X QUICK LINK INIET .....eoiiiiiiiie e 2
8 | K68701 1/8 NPT X QUICK LINK W/ ChECK......eeiiiiiii ittt 3
9 | K68641 DUSTE BOOT ...ttt e 11
10 | H-4696 HEX BOIt = 1/4 X 3 1/4 L. .eeeieeee ettt sttt e e b e e nnaeaan 2
11 | K68705 | High Pressure Threaded SIEEVE...........coiiuiiiiiiiiiiiieiee e 5
12 | KBB708 | OUHET PIUQ ..ttt et e st e et e e et e e anbe e e e aneeeennes 3
13 | KB8B54 | ProxXimity SWItCH ... ..eii ittt e e ne e 1
14 | K68704 | Straight High Pressure Barb..........ccoooiiiiiiiiii e 4
15 | K68638 | Straight OULIEt W/ 1/8 NPT ...ttt e e 6

1-46 August 2022 Bale TITAN RXR



Non Brake Hub Assembly

ltem | Part No. Description Qty
* Quantities Listed Are For One Axle

1 K68297 | ADR Axle Assembly - (Includes ltems 2, 3,4, 5,6, 7, 8,9, 10, 11, 12, 13 & 14).............. 1
2 | K65166 | Grease Seal (5441402) - Only available in Kit K72856..............cccccciuviiieeeeeeeeeeeeesccnninneees 2
3 | K65167 Inside Bearing (59133018) - Only available in Kit K72855 (1 per Kit) .....ccccovcvveeeeriiieeeennns 2
4 | K65168 | NILOS for Bearing K65167 (5511402) - Only available in Kit K72856 (1 per Kit)................ 2
5 | KB5169 | HUb - H10 (BTLZUADD2) .......eveieeiiiiiiee e ettt e e ettt e s et e e e st e e s e nstee e e s s nsae e e e e ennreeaeeennnees 2
6 | K65170 | NILOS Grease Seal (5531092) - Only available in Kit K72856 (1 per Kit) ..........ccceeerueennne 2
7 | K65171 QOutside Bearing (59133114) - Only available in Kit K72855 (1 per Kit) ......ccocceevviiviereeennnee. 2
8 | K65172 Lock Washer for M58 (57B5801) - Only available in Kit K72857 (1 per Kit)........................ 2
9 | KB65173 | Spring Pin for M58 (58212) - Only available in Kit K72857 (1 per Kit)...........ccccoecvveeeennnee. 2
10 | K65174 | Crown Nut - M58 x 1.50 WR80 H38 (57558B1) - Only available in Kit K72857 (1 per Kit) .| 2
11 | KB5175 | Cap with Gasket (5B112518) ....cciuiiiiiiieiiiie ettt 2
12 | K65176 | Socket Head Screw (96308A0T0T)....ccuuiiiiiieiiieeeiiee ettt sttt 12
13 | K65177 | Wheel Stud - M22 x 1.50 LO77 (57122B2) GR 10.9 X 71 MM LG ..ccvvveeiiiiieeeeiiee e 20
14 | K65178 | Flange Wheel Nut - M22 x 1.5 WR32 - GR 10 (26mm Height) (57322B3) ..........ccceneee. 20
15 | K68389 | U-Bolt-7/8 X 12 3/4 - 5 ROUNG ....ceiiiiiiiiiiiii ettt 4
16 | 12013 N U O Yo | RSOSSN 8
17 | 12011 WaSHhEE = U-BOI ... e e e e e e 8
18 | S68655 | Tire - 600/50-22.5 - Radial Bi-Direct - MAXAM FLOTXTRA - From Serial # 12106041| 2

K56777 | Tire - 600/50 - 22.5 - Bias Ply (TVS EUROGRIP) - Prior to Serial # 12106040
19 | S64947 | RiM - 20 X 22.5 - 1O BOI ...t 2
20 | N13968 | Valve Stem - TRBTBA ....cooiiiiiiiie ittt e e e e s e e e e e nbe e e e e e nnnees 2

K72855 | Bearing Kit - (Includes Items 3 and 7) Per Hub Assembly

K72856 | Seal Kit - (Includes Items 2, 4 and 6) Per Hub Assembly

K72857 | Crown Nut Kit - (Includes Items 8, 9 and 10) Per Hub Assembly

S68660 | Tire/Rim Assembly - Bi-Directional - From Serial # 12106041

K65090 | Tire and Rim Assembly - Left (Shown above) - Prior to Serial # 12106040

K65091 | Tire and Rim Assembly - Right (Not Shown) - Prior to Serial # 12106040

Bale TITAN RXR August 2022 1-47



Brake Hub Assembly

Item | Part No. Description Qty
* Quantities Listed Are For One Axle

1 K68298 | ADR Axle Brake Assembly - (Includes Items 2, 3, 4, 5,6, 7, 8, 9, 10, 11, 12, 13 & 14)..... 1
2 | K65166 | Grease Seal (5441402) - Only available in Kit K72856.............ccceeeiiieiriiiieniee e 2
3 K65167 Inside Bearing (59133018) - Only available in Kit K72855 (1 per Kit) .....cccccovcveeeeriiiiiieeennns 2
4 | K65168 | NILOS for Bearing K65167 (5511402) - Only available in Kit K72856 (1 per Kit)................ 2
5 | KB5169 | HUb - H10 (BTLZUADD2) .......oviieeiiiiiee e e ettt ettt e ettt e et e e et e e e e e nran e e e e earaea e e e nnnnes 2
6 | K65170 | NILOS Grease Seal (5531092) - Only available in Kit K72856 (1 per Kit) ............ccccuvvrneee. 2
7 | K65171 Outside Bearing (59133114) - Only available in Kit K72855 (1 per Kit) ....ccocoeeiiieeiniennnne 2
8 | K65172 | Lock Washer for M58 (57B5801) - Only available in Kit K72857 (1 per Kit).............cccee..... 2
9 | KB65173 | Spring Pin for M58 (58212) - Only available in Kit K72857 (1 per Kit)..........ccccccocvveeeennnee. 2
10 | K65174 | Crown Nut - M58 x 1.50 WR80 H38 (57558B1) - Only available in Kit K72857 (1 per Kit) . | 2
11 | K65175 | Cap with Gasket (B56112518) .....c.uueiiiiiiiiieeeiiee e 2
12 | KB5176 | Socket Head SCrew (96308A0TOT)....ceuiiuureiieiiiiiiee ettt e e 12
13 | K72582 | Wheel Stud - M22 x 1.50 L102 (57122B16) GR 10.9 X 93 MM Lg.....cccecovvvivveeeiiieee e, 20
14 | K65178 | Flange Wheel Nut - M22 x 1.5 WR32 - GR 10 (26mm Hight) (57322B3) .........cccccveenneee. 20
15 | K72350 | Brake Drum (B6LVATO0S5) .......ccuiiiiiiiiieeiiiiiieeeeitiee e e s siteee e e ettt e e s st e e e e snbeee e e e nnnbaeaeeennnees 2
16 | K68389 | U-Bolt-7/8 X 12 3/4 - 5 ROUNG ....ceiiiiiiiiiiiiee ettt 4
17 | 12013 NUL = U=BOIt ...ttt e e e e e e e e s e e e e s eanr e e e e s annneees 8
18 | 12011 LTz TS T U T | PR 8

19 | S68655 | Tire - 600/50-22.5 - Radial Bi-Direct - MAXAM FLOTXTRA - From Serial # 12106041 2
K56777 | Tire - 600/50 - 22.5 - Bias Ply (TVS EUROGRIP) - Prior to Serial # 12106040
20 | SB64947 | RiM-20X22.5 - 10 BOIt ....oooiiiie e 2
21 | N13968 | Valve Stem -TRBTBA ... e 2

K72855 | Bearing Kit - (Includes Items 3 and 7) Per Hub Assembly
K72856 | Seal Kit - (Includes Items 2, 4 and 6) Per Hub Assembly
K72857 | Crown Nut Kit - (Includes Items 8, 9 and 10) Per Hub Assembly

S68660 | Tire/Rim Assembly - Bi-Directional - From Serial # 12106041
K65090 | Tire and Rim Assembly - Left (Shown above) - Prior to Serial # 12106040
K65091 | Tire and Rim Assembly - Right (Not Shown) - Prior to Serial # 12106040

1-48 August 2022 Bale TITAN RXR



Tire and Rim Assembly

ltem | Part No. Description Qty

1 S64947 RIM - 20 X 22.5 - 10 BOIE ... e a e e 1

2 | N13968 | Valve Stem - TRBTBA .....oociiiiiiiie ittt e e e e e e e e e s et e e e e e st e e e e eensbeeaeeennnees 1

3 | K56777 | Tire - 600/50 - 22.5 - Bias Ply (TVS EUROGRIP) - Prior to Serial # 12106040.............. 1

4 | S68655 | Tire-600/50-22.5 - Radial Bi-Direct - MAXAM FLOTXTRA - From Serial # 12106041 1
K65090 | Tire and Rim Assembly - Left (Shown above) (Items 1 to 3) - Prior to Serial # 12106040
K65091 | Tire and Rim Assembly - Right (Not Shown) (Items 1 to 3) - Prior to Serial # 12106040
S68660 | Tire/Rim Assembly - Bi-Directional (ltems 1, 2 and 4) - From Serial # 12106041

Bale TITAN RXR August 2022 1-49



Slack Adjustment Assembly

Bale TITAN RXR

August 2022

1-50



Slack Adjustment Assembly

ltem | Part No. Description Qty
* Quantities Listed Are Per Axle Assembly
1 K72351 | Snap Ring - Shaft - SEEGER D025 DIN471 - (58508) .......ccceeiueieriiieiiiieeiieesieee e 2
2 | K72352 | Washer - M26 - (9812607) ....cocuuieiieieiiiieaiieeertieeesitee sttt e stee e smbe e e sbe e e ste e e s neessnbeeesnneeenees 2
3 | K72353 | Slack AdJUSEET = (7621603) .....cciuueieiiieeiiiiaatieeeiieee ettt e e eiteeesteee e ssbeeessbee e sbeeesneeesbeeeeaneeeans 2
4 | K72354 | Hose Clamp for Rubber Caps Brake 4218S 4220S - (98EO01) ......ccooeiiiiiiiiiiieeiiiee e 6
5 | K72355 | Cap Rubber - Long Cam Shaft - 42 Diameter - (56A10) ......coeiveieiiiiiiiiie e 4
6 | K72356 | Support Bearing - Round Cam Shaft 4218S 4220S - (74404510)......cccccvvieveeeiivieeeeennnn, 2
7 | K72357 | Outside Bearing - (53A09) .......uueeiiiiaiiiieaiieeaeiieeestee ettt e stee e aste e sbe e e sbe e e s nneeeate e e s enneeenes 2
8 | K72358 | Snap Ring - Cam Retainer - SEEGER D042 DIN471 - (58514)......c.cceiiiiiiiiiiiiiee e 2
9 | K72359 | Washer - Cam Shim - 412E 4218E - (73G01) ....eiiiiiiiiiiieiie e 4
10 | K72361 Locknut - MO8 X 1.25 - (97708AT) ...ttt be e 8
11 | K72362 | Fairlead RUDDEr - D15 = (73ADT) ..eeeiiiiiiiieeeiiie ettt 2
12 | K72363 | Grommet Rubber - Dust Shield - (538018071).....ccccueiiiieiiiiieeriee e 4
13 | K72364 | Dust Shield - 4218E 4220E - (743XCR221) .....uuiiiiiiiiiie et 2
14 | K72365 | Dust Shield Spacer - 4218E - (57708A71) .....cciiuiiiiii et 8
15 | K72366 | Washer - M10 - (9811002) ........uuieiieieiieieaiieeertiee e eieee st e tee s sabe e sbe e e snbe e e sneeesnbeeesnneeeennes 8
16 | K72367 | Cam Shaft - Left - (75Q4063008).......cuueeiieieiiieeaiiieariieeeeieeerie e e seeeesbeeessaeeeaeeeessneeeeees 1
17 | K72368 | Cam Shaft - Right - (75P4063008).........cceiuiiiiiiiiiiieaiieeeeiee e siee et saeeesee s sneee e 1
18 | K72369 | Seal - Cam Shaft - (5490507) ....ooiuiiiiiiiieiieeeitiee et st ae e e e s eneee e 4
19 | K72371 Grease Fitting - M08 x 1.25 - Straight - (98608AT) .......eiiiiiiiiiiee et 2
20 | K72375 | Brake Sh0€ - (732XC03) .....ciiiiueiaiieiaaiiieaieteariteeasieeesssteeessteeassbeeesbeeesnbeeesneeeanbeeesaneeeannns 4
21 | K72372 | Spring - Brake Shoe - (738129) ......cii ittt 4
22 | K72370 | Spyder - 42-40 R127 Round - (742YCR223)......ccciuiiiiieieiiie et 2
23 | K72373 | Bushing - Rear SpYder - (771008) ......c..eeiueiaiiiieaiieeeitieeesiee et sieeesbee s s sbee e s sneee s 4
24 | K72374 | Spring Extender - (736XC02) .....ccccuuieiiiieaieieeiieeerieee e sitee e stee et e e see e sbee e saeeesbeeesaneeeenees 2
25 | K72376 | Spring - Brake Shoe - (738128) ......cueiiuiiiiiiie ittt st nee e 4
26 | K72377 | Bushing - Outer Cam - (771007 ......coiiuiieiieie it eieee ettt st s ae e sbe e e neee e 2
27 | K72378 | Pin - Cam Roller - (83302003) ........uteiuiieaieeeaiieeeiieeearsteeesteeassteessneeesseessssessseessssseesens 4
28 | K72379 | Pin - Rear Brake Shoe - (83502807) ......ccciuieiiuiiiaiiieeriieeesiie et esieeeste e see e see e e sneee s 4
29 | K72383 | Spring - Cam Roller Retainer - (738127)......cciiiiiiiieeiie ettt 4
30 | K72381 Bushing MU-B P2023 L40 - (771006) ......ccctueiaiuieeaiieaeiieeesieaeaieeesieeesreeessieeesnneesssneeeans 4
31 | K72382 | Roller - Brake Cam - (737VC07).....uuiiiiiieiiiie ettt s e e s ne e 4
32 | K72360 | Brake ACtUAtor - (81503) ......uuiiiiiiiiiiie ittt 2
33 | K728384 | NUL - IMT8 X 1.5 ittt ettt a et e e st e e e s bt e e e nbe e e sneeeanbeeeeneeeennns 4
34 | KB5187 | Spring - Brake REIUIN ....couiiiiiieii ettt 2

K72380 | Brake Shoe Rebuild Kit - (9RE0082) - (Includes 2 of items 20, 21, 23, 25 and 1 of item 24)
(4 per Machine required)

Bale TITAN RXR August 2022 1-51



Suspension Assembly

The Titan uses a Hutchens Industries trailer suspension similar to below.

For detailed information visit Hutchens website resource centre at www.hutchensindustries.com.

Suspension used is H-9700 underslung with 49” centers and 6 1/2” spring seat height with 5” round axles.

Parts available through PROAG dealers are as follows: also shown in Frame Assembly - Stage 1

All other suspension parts order through a qualified truck trailer shop.

Item | Part No. Description Qty
1 12013 HEX NUL - 7/8-T4 UNF ...t 16
2 | AB8296 | Perch - Axle Mount - 3/4 Nigh .......c.eoiiiiii e 4
3 | KB8389 | U-Bolt-7/8-14 UNF X 5 X 12 3/4 UL ..ccciiiiiiiii it 8
4 | K68394 | Plate - Bottom Axle AttaChement.........cooi i 4
5 | KB8403 | HEX BOIt = 1 X 5.00 L. .eeeieiiiiieiieiiiiiet ettt s e ee e e e 8
6 | K68412 HexX BOlt - 5/8-18 UNF X 4.50 LG ...eeeiiiiiiiiiiiiiiiie ettt 4
7 | KB8404 | LOCKNUL - 1 FIANGE ...t e b e e 8
8 | ABBB92 | HANGEK = CONIEK ..ottt e e s e e e e e e e 2
9 | A68391 HANGEE = FTONT ... et e e s s 2
10 | ABBB93 | HANGEN = REAI ...t e e e e e 2
11 | KB8400 | Leaf SPriNg PaCK.........ooiiiiiiiiiiiee ettt 4
12 | K-5703 LOCKNUL = 5/8 UNITOIQUE.......eeiiiiiiiiiee ettt e e e s 12
13 | 12011 Washer - 15/16 ID X 1 3/4 OD ...ccoiiiiiieie ettt 16
14 | K68401 Torque Arm - Non Adjustable (K72348 - BUSHING)......cooouuiiiiiiiiiiiieieeee e 2
15 | KB68402 | Torque Arm - AQJUSTADIE ........ueiiiiiiieee e 2
16 | KB8413 | TUDE - SaCKIE SPACET .....coiiiiiiie i 4
17 | K72348 | Bushing - RAdiUS RO ......coouuiiiiiiiiiiiie ettt e e 8
18 | K72349 | BUSKING = ROCKET ... ettt e e e e e 2

1-52 August 2022 Bale TITAN RXR



Suspension Assembly

Torque Specifications

Item No. Fastener Oiled Dry
1 1 1/8-7 (9600/9700 Rocker Bolt) 590 Lb-Ft 790 Lb-Ft
2 1-14 (9700 Radius Rod Bolt) 540 Lb-Ft 720 Lb-Ft
3 7/8-14 (Axle U-Bolt & 9600 Radius Rod Bolt) 350 Lb-Ft 470 Lb-Ft
4 3/4-16 (Axle U-Bolt) 310 Lb-Ft 420 Lb-Ft
5 5/8-18 (Radius Rod Clamp Bolt) 130 Lb-Ft 170 Lb-Ft
6 5/8-18 (Spring Retainer Bolt) 35 Lb-Ft 50 Lb-Ft

K68400 - 365-00 Spring Leaf Pack - High Arch, 3 Leaf
49” Axle Center All Positions. Hook to Rear.

22.48 — 21.25
- \""-. * Galvanized Liner . i
. el Ty
e Y / I
T I s
7:_'__':-: I —= i

Bale TITAN RXR August 2022 1-53



Hydraulic Brake Assembly

g—=——20
—_—21

—-17

FRONT

BD {T

HITCH ASSEMBLY

1-54 August 2022 Bale TITAN RXR



Hydraulic Brake Assembly

ltem | Part No. Description Qty
1 K50963 | Connector - 3/8 MJIC x 3/8 Female BSPP...........cooiiiiiiiieie e 4
2 | S29967 | Elbow - 90 - 9/16-18 MJIC x 9/16-18 FJIC SWiIVel ......cccueiiiiiiiiiie e 3
3 | C24585 | Elbow - 90 - 7/8-14 MJIC X 3/4-16 MORB SWIiVEl .......ccoccuiiiiiiiiiiiie e 1
4 | C14901 Tee - (2)9/16-18 MJIC x (1)9/16-18 RJIC - (M-F-M) - SWIVel .....cccueiiiiiiiiieiiieciee e 3
5 | H18746 | Tee - (2) 7/8-14 MJIC x (1) 7/8-14 FJIC - (M-M-F) - SWiVel......ccceiiiiiiiiiiiiiieiiee e 1
6 | C15348 | Connector - 9/16-18 MJIC X 3/4-16 MORB ........coiiiiiiiiiieiie e 2
7 | F10389 | Connector - 9/16-18 MJIC X 7/8-14 FJIC .....coiiiiiiie e 1
8 | C-4552 Hyd Hose - 1/4 x 24 Lg W/9/16-18 FJIC ...ttt 2
9 | K50993 | Hyd Hose - 1/4 x 28 Lg W/ 9/16-18 FJIC SWiVel €NdS .......ccoccuviiieiiiiiiie e 2
10 | C16652 | Hyd Hose - 1/4 x 60 Lg w/9/16-18 FJIC Swivel ENdS ........ccceiiiiiiiiiieiiie e 1
11 | K62951 Hyd Hose - 1/2 x 54 Lg w/7/8-14 (#10) RJIC x 3/4-16 (#08) RJIC ........ooviiiiiiiieiieeeee 1
12 | N42510 | LOCKNUL = 1/4 CNEIE LOCK ....ciiutiieiiiie ittt 2
13 | S-1198 Washer - 5/16 1D X 3/4 OD X 1/16 THICK ......eeiiiiiiiiiie et 2
14 | W-1540 | HEX BOIE - 1/4 X 2 L ueieeiiie ettt ettt et e et e e et e e e nne e e e 2
15 | S42307 | Pressure RedUCING VAIVE. ........c.uiiiiiiiiiie ettt e e 1
Hitch Assembly
16 | K62753 | Oil Line - 1/2 x 128 Lg - 3/4-16 (#08) FJIC €NAS.......ccoiuiiiiiiiiiiiie it 1
17 | K69086 | Hyd Hose -3/8 x 72 Lg w/ M18 x 1.5 Male DIN x 9/16-18 FJIC ........coeviiiiiiiieiiie e 1
18 | K69186 | Hyd Hose - 1/2 x 68 1/2 Lg - 3/4-16 (#08) MJIC x 3/4-16 (#08) RJIC 45 Deg .................. 1
19 | K62123 | Bulk Head Union - 3/4-16 (#08) MUIC ..........oiiiiiiiiie et 2
20 | K50954 | Brake Coupler - Female - 08 (1/2 inch) M18 x 1.5 Thread..........ccccceeerieiiiiiieiee e 1
21 | K51052 | Bonded Seal - 18mm Male DIN (9500-18MM) .......cciiiiiiiiiiiaiiie e 1
Bale TITAN RXR August 2022 1-55



Note: Install bolts from top side as illustrated to prevent interference with push-off.

Qty

Description

WeIght = B/4" THICK ... e e

LOCKNUL = 1 UNITOIQUE ...ttt e e e

K71834 | Weight Kit - Adds an additional 8 weights to unit.

KB9344 | BOIt - 1 X 21 1/8 L. eeeiieeiiieiie ettt

K71833
D-5274

Iltem | Part No.

1

2
3

Bale TITAN RXR

August 2022

1-56



Index

10065 1-27,1-29

10075 1-5,1-21,1-23,1-25

10180 1-7,1-21,1-23,1-25, 1
-27,1-29,1-34

10229
1-5,1-19,1-21,1-23, 1-25

10352 1-3,1-9

10355 1-27,1-29

10369 1-21,1-23,1-25

10439 1-21,1-23,1-25,1-34

10440 1-21,1-23,1-25,1-34

10449 1-3,1-7,1-34

10604 1-21

10662 1-21,1-23,1-25

10677 1-21,1-23,1-25

10827 1-21,1-23,1-25

11358 1-11,1-34,1-36

11469 1-5

11470 1-5

11505 1-5,1-43

11570 1-5,1-43

11571 1-5,1-43

11572 1-5,1-43

11573 1-5,1-43

11575 1-5,1-43

11576 1-31

11586 1-7

11588 1-7

11589 1-19

11678 1-21,1-23,1-25

12011 1-5,1-47,1-48, 1-52

12013 1-5,1-47,1-48,1-52

12166 1-27,1-29,1-34

12168 1-5,1-34

12236 1-13

12237 1-27,1-29

12254 1-13,1-27,1-29

A

A21596
1-21,1-23,1-25, 1-31

A58726 1-15

A67400 1-19

A71815 1-3

A71816 1-3

Cc

C-304 1-45,1-46
C-1429 1-3,1-5,1-7
C-1471 1-27,1-29
C-3919 1-21,1-23,1-25
C-4383 1-34

C-4404 1-34

C-4468 1-34

C-4552 1-55

C14840
C14901
C15309
C15348
C16652
C17295
C18662 1-21

C18761 1-3

C24585 1-5,1-7,1-34,1-55
C26344 1-34

C26701 1-27,1-29
C28505 1-35

D

D-5260 1-7

D-5261 1-3,1-21,1-23,1-25

D-5273 1-11,1-13,1-31

D-5274 1-3,1-21,1-23,1-25
, 1-54,1-56

D-5277 1-9,1-11,1-15,1-27,
1-29,1-31,1-43,1-46

D-5279 1-3

D-5489 1-5,1-7,1-19

D-5498 1-3

D17315 1-11

F

F-1767 1-3

F-3405 1-3,1-7,1-9,1-13,1
-15,1-21,1-23,1-25,1-27
,1-29

F10389 1-53,1-55

H

H-4584 1-5

H-4696 1-9,1-15,1-46

H10462 1-3

H18746
1-27,1-34,1-35,1-53, 1-55

H59985 1-3

K

K-5685 1-34

K-5703 1-5,1-13,1-52

K-5806 1-34

K24004 1-3,1-5,1-7

K24114 1-15

K25798 1-3,1-7,1-9

K42396 1-27,1-29

K47303 1-21,1-23,1-25

K47304 1-21,1-23,1-25

K49088 1-3

K50112
1-21,1-23,1-25,1-31

K50834 1-3,1-35

1-5,1-34
1-55
1-34
1-55
1-55
1-13,1-27,1-29

K50954

K50963

K50993

K51052

K53404

K53405

K53407

K53447

K56777

K58418

K58419

K58420

K58949

K59071

K62100

K62101

K62105

Ke2114

K62123

K62124

K62125

K62128

K62131

K62134

K62138

K62140

K62145

K62150

K62154
1-13,1-27,1-29,1-34

Ke62160 1-13

Ke2175 1-11,1-15

K62180 1-21

K62183 1-21

K62191 1-21

K62367 1-21

Ke2377
1-15,1-21,1-23,1-25

K62378 1-13

K62380 1-21

K62436 1-31

K62441 1-5

Ke2652 1-11,1-13,1-21,1-2
3,1-25,1-31

Ke2662 1-21,1-23,1-25

K62666 1-27,1-29

K62675 1-15

K62677 1-11

K62678 1-11

K62687 1-11

K62750 1-13

Ke2751 1-11,1-35

Ke2752 1-11,1-35

Ke2753 1-3,1-35, 1-55

Ke2754 1-3,1-35

K62760 1-9

1-35,1-55
1-55

1-55
1-35,1-55
1-31
1-27,1-29
1-31

1-13
1-47,1-48,1-49
1-36

1-36

1-36

1-5

1-36

1-11

1-11

1-11

1-13
1-3,1-35,1-55
1-3

1-21

1-3

1-3,1-35

1-3

1-3

1-3

1-3

1-5

K62773

Ke2777

K62786

K62869

K62870

K62902

K62903

K62906

K62908

K62910

K62920

K62921

K62922

K62925

K62951

K62952

K62953

K62954

K62955

K62956

K62959
1-21,1-23,1-25,1-31

K62971 1-34

K62972 1-34

K62973 1-34

K62974 1-35

K62975 1-35

K62976 1-34

K62977 1-34,1-43

K62978 1-34

K62979 1-34

K63001 1-35

K64014 1-21,1-23,1-25

K64022 1-19

K64032 1-19

K64045 1-7

K64114 1-16

K64115 1-16

K64608
1-21,1-23,1-25,1-27

K64622 1-11

K64625 1-11

K64740 1-27

Ke65047 1-27

Ke65081 1-27

K65090 1-5,1-47,1-48,1-49

K65091 1-5,1-47,1-48,1-49

K65104 1-27

K65166 1-47,1-48

K65167 1-47,1-48

K65168 1-47,1-48

K65169 1-47,1-48

K65170 1-47,1-48

K65171 1-47,1-48

K65172 1-47,1-48

K65173 1-47,1-48

1-13
1-15
1-7,1-34,1-37
1-7
1-3,1-5,1-9
1-3,1-35
1-35

1-13

1-3,1-35
1-11,1-15
1-3,1-35
1-3,1-35
1-35

1-5
1-53,1-55
1-34

1-35

1-34

1-35

1-34

Bale TITAN RXR

August 2022

Index-i



Ke5174

K65175

K65176

Ke5177

K65178

K65184

K65187

K65695

K65822
1-27,1-29,1-34,1-38

K65825 1-43

K66022 1-27

K66041 1-27

K66050 1-31

K67053 1-3,1-11

K67054 1-9,1-45

K67288 1-21,1-23,1-25

K67289 1-21,1-23,1-25

K67291 1-21,1-23,1-25

K67298 1-9,1-15,1-21,1-23
,1-25,1-31,1-43

K67300 1-15,1-34

K67331 1-9,1-15,1-21,1-23
,1-25,1-27,1-29,1-43

K67364 1-31,1-43

K67600 1-11

K67610 1-11

Ke67619 1-21,1-23,1-25

Ke7642 1-16,1-17

K67643 1-18,1-19,1-43

K67644
1-16,1-17,1-18, 1-19, 1-43

K67648 1-15,1-27,1-29

K67649 1-15

Ke7720 1-11

Ke7725 1-9,1-45,1-46

K67726 1-15,1-45

Ke7727 1-27,1-29,1-45

K67799 1-3

K67860 1-23,1-25

Ke67870 1-3

K67886 1-15

K67921 1-35

K67922 1-35

K67923 1-3,1-35

K67924 1-3,1-35

K67941 1-9,1-15,1-45,1-46

K67996 1-18,1-19,1-43

K67997 1-16,1-17,1-43

K68297 1-5,1-47

K68298 1-5,1-48

K68300 1-7,1-34,1-38

K68302
1-16,1-17,1-18,1-19

K68389 1-5,1-47,1-48,1-52

K68394 1-5,1-52

K68400 1-5,1-52

K68401 1-5,1-52

1-47,1-48
1-47,1-48
1-47,1-48
1-47
1-47,1-48
1-9

1-51
1-5,1-9

Ke8402 1-5,1-52

Ke8403 1-5,1-52

K68404 1-5,1-52

Ke8405 1-5

Keg411 1-11

Keg412 1-5,1-52

K68413 1-52

K68538
1-16,1-17,1-18,1-19,1-43

K68539 1-31

K68541 1-31

Ke8542 1-27,1-29

K68543 1-31

K68544 1-31

K68624 1-43

K68625 1-43

K68626 1-43

Ke8627 1-7,1-34,1-39

Ke8637 1-7,1-45

K68638 1-45,1-46

Ke8641 1-7,1-45,1-46

Ke8646 1-9,1-15,1-21,1-23
,1-25,1-43

Ke8647 1-45

K68651 1-45

Ke8652 1-19

Ke8653 1-19

K68654 1-43,1-45,1-46

Ke8701 1-45,1-46

Ke8702 1-45,1-46

Ke8703 1-45,1-46

K68704 1-45,1-46

Ke8705 1-45,1-46

Ke8706 1-45,1-46

Ke8707 1-45

Ke8708 1-45,1-46

K68854 1-18,1-19, 1-43

Ke8960 1-11

K69086 1-35,1-55

K69164 1-5

K69165 1-5

Ke9166 1-5,1-16,1-19

Ke69167 1-5,1-16,1-19

K69168 1-19

K69169
1-16,1-17,1-18,1-19

Ke9170 1-19

Ke9182 1-21,1-23,1-25

K69183 1-27,1-29

Ke9185 1-3,1-35

Ke69186 1-35,1-55

Ke9187 1-3,1-35

Ke9188 1-34

Ke9189 1-34

K69331
1-13,1-27,1-29,1-34

K69334 1-7

K69344 1-56

Ke9457
K69471
K69668
K69670
K69671
K69700
K69701

K69709
Ke69710
K69719
K71749
K71750
K71770
K71771

K71772
K71773
K71774
K71775
K71776
K71777
K71782
K71783
K71784
K71787
K71792
K71796
K71797
K71803
K71805
K71806
K71807
K71814
K71833
K71834
K72059

1-43

1-43

1-9
1-9,1-43
1-9, 1-43
1-27

1-27

1-45

1-45
1-9,1-15, 1-43
1-36

1-36
1-5,1-18
1-5,1-18
1-17

1-17

1-18

1-18

1-17

1-17
1-13,1-34
1-23,1-25
1-23,1-25
1-5
1-7,1-34
1-23,1-25
1-23,1-25
1-23
1-23,1-25
1-23,1-25
1-23,1-25
1-3

1-56

1-56
1-9,1-15,1-21,1-23

,1-25,1-31,1-43

K72085
K72124
K72125
K72126
K72127
K72128
K72129
K72130
K72131
K72132
K72133
K72134
K72135
K72136
K72137
K72138
K72142
K72144
K72146
K72147
K72155
K72157

1-11
1-38
1-38
1-38
1-38
1-38
1-39
1-39
1-37
1-37
1-37
1-37
1-37
1-37
1-37
1-37
1-27,1-29
1-27
1-27,1-29
1-27,1-29
1-27
1-43

K72230
K72245
K72250
K72257
K72258
K72340
K72347
K72348
K72349
K72350
K72351
K72352
K72353
K72354
K72355
K72356
K72357
K72358
K72359
K72360
K72361
K72362
K72363
K72364
K72365
K72366
K72367
K72368
K72369
K72370
K72371
K72372
K72373
K72374
K72375
K72376
K72377
K72378
K72379
K72380
K72381
K72382
K72383
K72384
K72582
K72855
K72856
K72857

M

M-3388 1-3,1-5,1-9,1-15,1-
23,1-25,1-31,1-43

N

N13968 1-47,1-48,1-49

N15990 1-34

N16304 1-9,1-15,1-21,1-23
,1-25,1-31,1-43

1-7,1-37
1-29

1-25

1-31

1-34
1-13,1-27,1-29
1-37

1-52

1-52

1-48

1-51

1-51

1-51

1-51

1-51

1-51

1-51

1-51

1-51

1-51

1-51

1-51

1-51

1-51

1-51

1-51

1-51

1-51

1-51

1-51

1-51

1-51

1-51

1-51

1-51

1-51

1-51

1-51

1-51

1-51

1-51

1-51

1-51

1-51

1-48
1-47,1-48
1-47,1-48
1-47,1-48

Index-ii

August 2022

Bale TITAN RXR



N16916 1-35

N19336 1-34,1-36

N19337 1-34

N19338 1-34

N19549 1-34

N21728 1-15

N29358 1-34

N32079 1-9,1-15,1-21,1-23
,1-25,1-43

N32237 1-11

N34443 1-3,1-35

N34475 1-11

N34476 1-11,1-18,1-19

N34477 1-11,1-16,1-17

N34478 1-11,1-18,1-19

N34505 1-34

N34644 1-7,1-34

N36382 1-34

N37849 1-34

N37914 1-3,1-35

N37915 1-3,1-35

N40748 1-3

N42510 1-55

N45212 1-34

N47903 1-34

N49653 1-11

N50367 1-43

N51990 1-34

N58616 1-34

N58621 1-34

N58636 1-29

N64583 1-35

N68508 1-31

N69100 1-43

N69101 1-43

N69102 1-43

N69103 1-43

P
P1314876 1-11

S

S-751 1-13

S-766 1-23,1-25

S-1191 1-13,1-31

S-1197 1-27,1-29

S-1198
1-31,1-43,1-53, 1-55

S-1201 1-7

S29967 1-55

S32590 1-21,1-23,1-25

S39487 1-3

S39505 1-34

S39648 1-13

S42307 1-53,1-55

S44353 1-35

S45280 1-9

S64947 1-47,1-48,1-49

S65153 1-31

S65740 1-3

S66236 1-3

S67388 1-3

S68655 1-47,1-48,1-49
S68660 1-5,1-47,1-48,1-49

T

T-5266 1-5
T-5268 1-27,1-29

w

W-131 1-3

W-187 1-3

W-469 1-11

W-475 1-7,1-27,1-29

W-476 1-13,1-31

W-477 1-5,1-9,1-19

W-478 1-7

W-488
1-13,1-23,1-25, 1-27,1-29

W-492 1-15,1-21,1-23,1-25
,1-27,1-29

W-493 1-15,1-21

W-494 1-15

W-495 1-23,1-25,1-27,1-29

W-498 1-9

W-499 1-29

W-500 1-13

W-501 1-29

W-512 1-7,1-9

W-513 1-3

W-514 1-7,1-21,1-23,1-25

W-516 1-5

W-517 1-9

W-518
1-13,1-21,1-23, 1-25, 1-31

W-519 1-31

W-521 1-7,1-9

W-522 1-3

W-523 1-7,1-21,1-23, 1-25,
1-27,1-29

W-524 1-7

W-525 1-5,1-21,1-23, 1-31

W-527 1-21,1-23,1-25,1-31

W-535 1-3

W-538 1-9,1-15,1-21,1-23,
1-25,1-27,1-29

W-539 1-21,1-23,1-25

W-541 1-23,1-25

W-542 1-9,1-15,1-21,1-23,
1-25,1-43

W-619 1-9,1-15,1-21,1-23,
1-25,1-43

W-793 1-9,1-29

W-1540 1-53,1-55

W-1552 1-3,1-31,1-43

W-1854 1-15

W14504 1-27,1-29

Bale TITAN RXR

August 2022

Index-iii



MORRIS

1891 Albert Street North, Regina, SK Canada S4R 8R7
Tel: 306-933-8585 Fax: 306-933-8626

U.S.A. Toll-Free: 866-663-8515
www.morris-industries.com\proag

Questions? email: info@morris-industries.com

It is the policy of PROAG to improve its products whenever it is possible to do so.
PROAG reserves the right to make changes or add improvements at any time without
incurring any obligation to make such changes on machines sold previously.

August 2022

Printed in Canada



	Table of Contents
	Hitch
	Frame Assembly
	- Stage 1
	- Stage 2
	- Stage 3

	Bed Assembly
	- Stage 1
	- Stage 2
	- Stage 3

	Light Brackets
	Front Light Bracket Assembly - To Serial # 12006025
	Front Light Bracket Assembly - From Serial # 12006026
	Rear Light Bracket Assembly - No Mud Flaps
	Rear Light Bracket Assembly - With Mud Flaps

	Loader Assembly
	- Stage 1 - To Serial # 12006025
	- Stage 1 - From Serial # 12006026 to 12106040
	- Stage 1 - From Serial # 12106041
	- Stage 2 - To Serial # 12106040
	- Stage 2 - From Serial # 12106041
	- Stage 3

	Hydraulics
	Hydraulic Assembly
	Load Sense Amplifier
	Load Sense Amplifier Kit
	Hydac Valve - K72230 and K62786
	Rolling Rack Valve - K68300
	Counter Balance Valve - K65822
	Pilot Check Valve - K68627
	Cylinder Specification Sheet

	Electrical Control Assembly
	Greaser Kit - K68310
	Greaser - Primary Valve Detail

	Hub-Tire-Brakes
	Non Brake Hub Assembly
	Brake Hub Assembly
	Tire and Rim Assembly
	Slack Adjustment Assembly
	Suspension Assembly
	Hydraulic Brake Assembly

	Weight Kit
	Index




